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TEST REPORT CERTIFICATION

Applicant : Chungear Industrial Co., Ltd
Manufacturer #1 : Chungear Industrial Co., Ltd
Manufacturer #2 : Satellite Electronic (Zhongshan) Ltd.
Manufacturer #3 : Zhongshan Amity Electronic Ltd.
EUT Description

(1) Product : Ceiling Fan Remote Controller

(2) Model : JY1126W

(3) Power Supply: AC 120V, 60Hz

Applicable Standards:

47CFRFCC Part 15 Subpart C
ANSI C63.10:2013
558074 D01 15.247 Meas Guidance v05

Audix Technology Corp. tested the equipment mentioned in accordance with the requirements set
forth in the above standards. Test results indicate that the equipment tested is capable of
demonstrating compliance with the requirements as documented within this report.

Audix Technology Corp. does not assume responsibility for any conclusions and generalizations
drawn from the test results with regard to other specimens and samples.

Date of Report: 2018. 08. 02
Reviewed by: /AS\ . ¥}
AW ;}V\ (Annie Yu/Administrator)
Approved by: L: ; .,r‘,-"j
7, « F Al (Ben Cheng/Manager)
File Number: CIM1806231 Report Number: EM-F180335
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1. REVISION RECORD OF TEST REPORT

Edition No

Issued Data

Revision Summary

Report Number

0

2018. 08. 02

Original Report

EM-F180335

File Number: CIM1806231

Report Number: EM-F180335
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2. SUMMARY OF TEST RESULTS

Rule Description Results

15.207 Conducted Emission PASS
Radiated Band Edge and

15.247(d)/15.205 Radiated Spurious Emission PASS

15.247(a)(2) 6dB Bandwidth PASS

15.247(b)(3) Maximum Peak Output PASS
Conducted Band Edges and

15.247(0) Conducted Spurious Emission PASS

15.247 (e) Peak Power Spectral Density PASS

15.203 Antenna Requirement Compliance
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3. GENERAL INFORMATION

3.1. Description of Application

Chungear Industrial Co., Ltd
12 Jingke 8th Rd Nantun District Taichung 40852 Taiwan

#1 Chungear Industrial Co., Ltd
12 Jingke 8th Rd Nantun District Taichung 40852 Taiwan
#2 Satellite Electronic (Zhongshan) Ltd.

8 CHUANG YE RD.TORCH DEVELOPMENT
ZONE..ZHONGSHAN.GUANGDONG.528437 CHINA

#3 Zhongshan Amity Electronic Ltd.

No. 16 Torch Hi-Tech Industrial Development Zone, Zhong
Shan City Guangdong Province China.

Applicant

Manufacture

Product Ceiling Fan Remote Controller

Model JY1126W

File Number: CIM1806231 Report Number: EM-F180335
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3.2. Description of EUT

Test Model

JY1126W

Serial Number

N/A

Power Rating

AC 120V, 60Hz

WLAN: 802.11b/g/n

RF Features 304MHz (RX only)
Transmit Type 1T1IR

Sample Status Production

Date of Receipt 2018. 06. 21

Date of Test

2018. 07. 23~ 31

Interface Ports of EUT

AC power cable x2 (Unshielded, Undetachable, 1.0m, with
one ferrite core)

Light cable x2 (Unshielded, Undetachable, 0.2m)

Signal Cable x4 (Unshielded, Undetachable, 0.2m)
Antenna cable (For 304MHz) x1

WiFi Antenna cable (For 2.4GHz) x1

Accessories Supplied

None
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3.3. Antenna Information

Antenna
Antenna Part Frequency Max Gain
No. Number Manufacture Antenna Type (MHz) (dBi)
1 | 290-80076 HONGBO PCB 2400-2500 1.82
Telecommunication

3.4. EUT Specifications Assessed in Current Report

Mode Fundar(nl\f/:II;_tIiI) Range gl:l?;l)l;l Modulation D(T/fblg:)t ©
802.11b 13 (DBPSK/]%SQSPSSK/CCK) Upto 11
802.11g 2412-2472 Up to 54
802.11n-HT20 13 OFDM Upto72.2
(BPSK/QPSK/16QAM/64QAM)
802.11n-HT40 2422-2462 9 Up to 150
Channel List
802.11 b/g/m-HT20 802.11n-HT40
Channel Number Frequency (MHz) Channel Number Frequency (MHz)
1 2412 3 2422
2 2417 4 2427
3 2422 5 2432
4 2427 6 2437
5 2432 7 2442
6 2437 8 2447
7 2442 9 2452
8 2447 10 2457
9 2452 11 2462
10 2457
11 2462
12 2467
13 2472
File Number: CIM1806231 Report Number: EM-F180335
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RMS Output Power (dBm)
Channel 802.11b 802.11g 802.11n-HT20 802.11n-HT40
1 17.31 13.99 13.17
2 17.19 14.26 15.56
3 17.26 14.35 15.48 12.83
4 17.04 14.19 15.74 12.64
5 17.23 14.43 15.63 12.49
6 17.21 15.97 16.01 12.71
7 16.96 14.44 15.84 12.65
8 17.11 14.52 15.65 12.53
9 17.18 14.36 15.38 12.76
10 17.02 14.15 15.47 12.17
11 17.28 14.04 13.11 3.85
12 15.14 14.42 12.14
13 14.59 6.35 6.25
3.5. Descriptions of Key Components
None
3.6. Data Rate Relative to Output Power
802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)

1 DBPSK 1 19.58

1 DQPSK 2 19.41

1 CCK 5.5 19.14

1 CCK 11 19.34

802.11¢g
Channel Modulation Date Rate(Mbps) Power(dBm)

1 BPSK 6 23.83

1 BPSK 9 23.52

1 QPSK 12 23.36

1 QPSK 18 23.04

1 16-QAM 24 23.19

1 16-QAM 36 23.08

1 64-QAM 48 22.98

1 64-QAM 54 22.84
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802.11n-HT20 802.11n-HT40
Channel | Modulation D(Eli\t/[eblgs; € f(;)];vnel; Channel | Modulation D(?\t/fblgs; ¢ f(;)];vnel;
1 BPSK MCSO0 22.54 3 BPSK MCSO0 22.54
1 QPSK MCS1 2241 3 QPSK MCS1 2241
1 QPSK MCS2 22.26 3 QPSK MCS2 22.26
1 16-QAM MCS3 22.15 3 16-QAM MCS3 22.15
1 16-QAM MCS4 22.03 3 16-QAM MCS4 22.03
1 64-QAM MCS5 21.88 3 64-QAM MCS5 21.88
1 64-QAM MCS6 21.72 3 64-QAM MCS6 21.72
1 64-QAM MCS7 21.84 3 64-QAM MCS7 21.84
Note: Above results are assessed in peak power.
3.7. Test Configuration
Mode Duty Cycle (x) T (ms) Duty Cycle Factor (dB)
802.11b 1.00 --- 0
802.11¢g 1.00 --- 0
802.11n-HT20 1.00 --- 0
802.11n-HT40 1.00 - 0

Note: When duty cycle is less than 98% (0.98) that duty cycle factor 10log(1/x) is needed to add in
conducted test items measured in average detector.

AC Conduction

Test Case

Normal operation
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Item Mode Data Rate Test Channel
802.11b 1Mbps 1/11/12/13
Radiated Band 802.11g 6Mbps 1/11/12/13
Edge ¢! 802.11n-HT20 MCS0 1/2/10/11/12/13
. 802.11n-HT40 MCS0 3/9/10/11
Radiated Test Case 202110 IMbps I
Radiated Spurious | 802.11g 6Mbps 6
Emission Yol &2 802.11n-HT20 MCSO0 6
802.11n-HT40 MCS0 3
802.11b 1Mbps 1/6/11/13
. 802.11¢ 6Mbps 1/6/11/13
6dB Bandwidth 802.11n-HT20 MCS0 1/6/11/13
802.11n-HT40 MCS0 3/6/9/11
802.11b 1Mbps 1/6/11/12/13
802.11¢g 6Mbps 1/6/11/12/13
Peak OutputPower  Fo > T ThHT20 | MCSO | 1/2/6/10/11/12/13
802.11n-HT40 MCS0 3/6/9/10/11
802.11b 1Mbps 1/11/13
Conducted Test 802.11 6Mbps 1/11/13
Case Band Edge 802.1 1§-HT20 Mcspo 1/11/13
802.11n-HT40 MCS0 3/9/11
802.11b 1Mbps 1/6/11/13
Spurious Emission |- 202112 6Mbps 1/6/11/13
802.11n-HT20 MCS0 1/6/11/13
802.11n-HT40 MCS0 3/6/9/11
802.11b 1Mbps 1/6/11/13
Peak Power Spectral | 802.11g 6Mbps 1/6/11/13
Density 802.11n-HT20 MCS0 1/6/11/13
802.11n-HT40 MCS0 3/6/9/11

Note 1:llMobile Device, and 3 axis were assessed. The worst scenario for Radiated Spurious Emission as

follow: | Lie [ ] Side [ ] Stand
[ |Portable Device, and 3 axis were assessed. The worst scenario for Radiated Spurious Emission as
follow: [ ] Lie [ ] Side [ ] Stand

Note 2: Low, mid, and high channels were measured, only the worst channel of each modulation was
presented in this report.
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3.8. Tested Supporting System List
3.8.1. Support Peripheral Unit
No. Product Brand Model No. Serial No. Approval
Contains FCC ID:
1. |Notebook PC ASUS X5502E N/A PPD-AAR5B225
2. |TestlJig N/A N/A N/A N/A
3.8.2. Cable Lists
No. Cable Description Of The Above Support Units
USB Cable: Unshielded, Detachable, 1.0m
1 Adapter: Enerironix, M/N EXA1208UH,
" | DC Cord: Shielded, Undetachable, 1.8m, Bonded a ferrite core
AC Power Cord: Unshielded, Detachable, 1.8m
3.9. Setup Configuration

3.9.1. EUT Configuration for Power Line & Radiated Emission

Jig

i

Motebook

3.9.2. EUT Configuration for RF Conducted Test Items

lig

3.10.0perating Condition of EUT

Test program “Ul_mptool” is used for enabling EUT WLAN function under continues
transmitting and choosing data rate/ channel.

1

Motebook
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3.11.Description of Test Facility

Name of Test Firm

Audix Technology Corporation / EMC Department
No. 53-11, Dingfu, Linkou Dist., New Taipei City 244, Taiwan

Tel: +886-2-26092133
Fax: +886-2-26099303

Website : www.audixtech.com
Contact e-mail: attemc_report@audixtech.com

Accreditations

The laboratory is accredited by following organizations
under ISO/IEC 17025:2005

(1) NVLAP(USA)

NVLAP Lab Code 200077-0

(2) TAF(Taiwan)
No. 1724

Test Facilities

FCC OET Designation Number under APEC MRA by NCC is :

TW1724

(1) No. 8 Shielding Room

(2) Semi-Anechoic Chamber
(IC Test Site Registration No.:5183B-1)

(3) Fully Anechoic Chamber
(IC Test Site Registration No.:5183B-4)

3.12.Measurement Uncertainty

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.50dB
Radiation Test 30MHz~1000MHz + 3.68dB
(Distance: 3m) Above 1GHz +5.82dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +(0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +(0.13dB
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4. MEASUREMENT EQUIPMENTLIST

4.1. Conducted Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Test Receiver R&S ESR 101774 2018.01.24 1 Year
2. |AM.N. R&S ENV4200 100169 2017.11. 12 1 Year
3. |L.LS.N. Kyoritsu KNW-407 8-855-9 2017.12. 14 1 Year
4. |Pulse Limiter R&S ESH3-72 100354 2018.01. 16 1 Year
5. |Digital Thermo-Hygro | 5, HTC-1 No.8 S/R [2018.04.20| 1 Year

Meter
6. |Test Software Audix e3 V.6.120424 N.C.R. N.C.R.
4.2. Radiated Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Spectrum Analyzer Agilent N9030A-526 [IMY53310269| 2018. 01. 04 1 Year
2. |Test Receiver R&S ESCS30 100338 2018. 06. 20 1 Year
3. |Amplifier HP 8447D 2944A06305 | 2018. 01. 30 1 Year
4. |Amplifier HP 8449B 3008A02678 | 2018. 03. 06 1 Year
5. |Bilog Antenna CHASE CBL6112D 33821 2018. 01. 21 1 Year
6. |Loop Antenna R&S HFH2-72 891847/27 |2017.12.18 1 Year
7, |Pouble-Ridged ETS-Lindgren| 3117 00135902 |2018.03.08| 1 Year

Waveguide Horn
8. |Horn Antenna EMCO 3116 2653 2017.12. 19 1 Year
) TNSL10-244
9. [2.4GHz Notch Filter K&L 1.5E130.5-00 1 2018.07.25 1 Year

10. |3GHz Notch Filter Microwave | H3G018Gl1 484798 2017. 08. 25 1 Year

11, |Pigital Thermo-Hygro} o HTC-1 |No.13mA/C|2018.04.20] 1 Year
Meter

12. ﬁﬁgj‘l Thermo-Hygrolpyppy pay|  E-512 RF-02  |2018.04.20| 1 Year

13. |Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
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4.3. RF Conducted Measurement

Item Type Manufacturer Model No. Serial No. Cal. Date Cal. Interval
1. |Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2018. 06. 20 1 Year
2. |Power Meter Anritsu ML2495A 1145008 | 2017.11.03 1 Year
3. [Power Sensor Anritsu MA2411B 1126096 |2017.11.03 1 Year

Digital Shenzhen
4. | Thermo-Hygro Datronn KT-905 RF 2018. 04. 20 1 Year
Meter Electronics
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5. CONDUCTED EMISSION

5.1. Block Diagram of Test Setup
5.1.1. Block Diagram of EUT
Indicated as section 3.9

5.1.2. Shielded Room Setup Diagram

40cm
- >
EUT Peripherals
Test Receiver
80cm
Table 80cm Table
AMN — LISN
N
Ground Plane
5.2. Conducted Emission Limit
Frequenc Conducted Limit

E J Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBpV 56 ~ 46 dBpV

500kHz ~ SMHz 56 dBpV 46 dBpV

SMHz ~ 30MHz 60 dBpV 50 dBuvV

Remarkl.: If the average limit is met when using a Quasi-Peak detector, the
measurement using the average detector is not required.
2.: The lower limit applies to the band edges.

5.3. Test Procedure

5.3.1. To set up the EUT as indicated in ANSI C 63.10. The EUT was placed on the
table which has 80 cm height to the ground and 40 cm distance to the conducting
wall.

5.3.2. Power supplier of the EUT was connected to the AC mains through an Artificial
Mains Network (A.M.N.).

5.3.3. The AC power supplies to all peripheral devices must be provided through line
impedance stabilization network (L.I.S.N.)

5.3.4. Checking frequency range from 150kHz to 30 MHz and record the emission
which does not have 20 dB below limit.

5.4. Test Results
Please refer to Appendix A.
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6. RADIATED EMISSION

6.1. Block Diagram of Test Setup
6.1.1. Block Diagram of EUT

Indicated as section 3.9

6.1.2. Setup Diagram for 9kHz-30MHz

v

Absorber Antenna Tower -
3m
EUT System Distance
Nk t ; )
1% The center of the loop shall be 1m
Turn Table ~_ 0.8m above the ground. ‘
v
Shieldifng Enclosure Metal GFound Plane Test Receiver J

6.1.3. Setup Diagram for 30-1000MHz

Absorb Antenna Tower
sorber Antenna height is varied from1mto4 m Bt
3m x
EUT System :
\\ ! Distance
1
Turn Table
‘\_ 0.8m
v
Shieldifig Enclosure Metal Ground Plane Spectrum _-J
Amplifier
Analyzer
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6.1.4. Setup Diagram for above 1GHz

VVVVVVVVVVVVYYY

Antenna Tower
Antenna height is varied from 1 mto 4 m Bty

3m
EUT Svstem Distance
|
B i

Turn Table %Sm

v

Absorber

.

Shieldi@closure Metal G%ﬂd Plane S -J
pecrum
i plifier

Analyzer

6.2. Radiated Emission Limits

In any 100kHz bandwidth outside the frequency band, the radio frequency power
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205, must also comply with the
radiated emission limits specified as below.

. Limits
Frequency (MHz) Distance(m)
dBpuV/m MV/m
0.009 - 0.490 300 67.6-20 log f(kHz) 2400/f kHz
0.490 - 1.705 30 87.6-20 log f(kHz) 24000/f kHz
1.705 - 30 30 29.5 30
30- 88 3 40.0 100
88- 216 3 43.5 150
216- 960 3 46.0 200
Above 960 3 54.0 500
74.0 dBUV/m (Peak)
Above 1000 3 54.0 dBUV/m (Average)

Remark : (1) dBUV/m = 20 log (UV/m)

(2) The tighter limit applies to the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

(4) Fundamental and emission fall within operation band are exempted from this
section.

(5) Pursuant to ANSI C63.10: 6.6.4.3,if the maximized peak measured value complies
with the average limit, then it is unnecessary to perform an average measurement.
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6.3. Test Procedure

Frequency Range 9kHz~30MHz:
The EUT setup on the turntable which has 0.8 m height to the ground. The turn table
rotated 360 degrees and antenna fixed to 1 m to find the maximum emission level.

In order to find the maximum emission, all of the interface cables were manipulated
according to ANSI C63.10-2013regulation.

(1) RBW =9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)

Frequency Range 30MHz ~ 25GHz:

The EUT setup on the turntable which has 80 cm (for 30-1000MHz) and 1.5m (for above
1GHz) height to the ground. The turn table rotated 360 degrees and antenna varied from 1
m to 4 m to find the maximum emission level. Both horizontal and vertical polarization
are required. In order to find the maximum emission, all of the interface cables were
manipulated according to ANSI C63.10-2013regulation.

Frequency below 1GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1HRBW = 120KHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using theQ.P. detector
is not required, otherwise using Q.P. for final measurement.

Frequency above 1GHz to 10th harmonic(up to 25 GHz):
Peak Detector:

(HRBW = IMHz

(2)VBW >3 x RBW.

(3)Detector = Peak.

(4)Sweep time = auto.

(5)Trace mode = max hold.

(6)Allow sweeps to continue until the trace stabilizes.

(7)When peak-detected value is lower than limit that the measurement using the average
detector is not required, otherwise using average detector for final measurement.
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6.4.

6.5.

Average Detector:
Bl Option 1:
(1HRBW = IMHz
(2)VBW >1/T.

Modulation Type T (ms) 1/ T (kHz) VBW Setting
802.11b - - 10Hz
802.11g - - 10Hz

802.11n-HT20 - - 10Hz
802.11n-HT40 - - 10Hz

N/A: 1/ T is not implemented when duty cycle presented in section 3.7 is >98%.
(I)Detector = Peak.

(2)Sweep time = auto.

(3)Trace mode = max hold.

(4)Allow sweeps to continue until the trace stabilizes.

[_Option 2:

Average Emission Level= Peak Emission Level+ D.C.C.F.

Measurement Result Explanation

lPcak Emission Level=Antenna Factor + Cable Loss + Meter Reading
B Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading
[_lAverage Emission Level= Peak Emission Level+ DCCF
Duty Cycle Correction Factor (DCCF)= 20log(TX on/TX on+ofr) presented in section 3.7
[ |JERP= Peak Emission Level-95.2dB-2.14dB

Test Results
Please refer to Appendix A.
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7. 6dB BANDWIDTH

7.1. Block Diagram of Test Setup

7.2. Specification Limits
The minimum 6dB bandwidth shall be at least S00kHz.

7.3. Test Procedure

Following measurement procedure is reference to 558074 DO1 15.247 Meas Guidance
v05:

(1) Set RBW =100 kHz.

(2) Set the video bandwidth (VBW) >3 x RBW.

(3) Detector = Peak.

(4) Trace mode = max hold.

(5) Sweep = auto couple.

(6) Allow the trace to stabilize.

(7) Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

7.4. Test Results
Please refer to Appendix A
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8. MAXIMUM PEAK OUTPUT POWER

8.1. Block Diagram of Test Setup
e For WLAN Function

|_ Power Sensor

e For BLE Function

8.2. Specification Limits

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHezis : 1Watt. (30dBm), and E.L.R.P.: 4Watt (36dBm)
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8.3. Test Procedure

Following measurement procedure is reference to 558074 DO1 15.247 Meas Guidance

v05:

PKPM1 Peak power meter method:
EUT is connected to power sensor and record the maximum output power.

[ IMaximum peak conducted output power method:

ey
2)
3)
“)
&)
(6)
(7
®)

Set the RBW > DTS bandwidth

Set VBW >3 x RBW

Set span > 3 x RBW.

Sweep time = auto couple

Detector = peak.

Trace mode = max hold.

Allow trace to fully stabilize.

Use peak marker function to determine the peak amplitude level.

BMethod AVGPM (Measurement using an RF average power meter):

EUT is connected to power sensor and record the maximum average output power and
duty cycle factor is added when duty cycle presented in section 3.7 is< 98%.

[ Method AVGSA-2 (Spectrum channel power)

ey
2)
3)
“)
&)
(6)
(7

®)

Set span to at least 1.5 times the OBW

Set RBW =1 -5%of OBW

Set the video bandwidth (VBW) >3 x RBW.
Detector = RMS.

Trace mode = trace average at least 100 traces
Sweep = auto couple.

Compute power by integrating the spectrum across the OBW of the signal using
the instrument’s band power measurement function with band limits set equal to
the OBW band edges.

Duty cycle factor is added when duty cycle presented in section 3.7 is < 98%.

8.4. Test Results
Please refer to Appendix A
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9. EMISSION LIMITATIONS

9.1.

9.2

9.3.

Block Diagram of Test Setup

Specification Limits

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the100kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, that the
required attenuation shall be 30 dB instead of 20 dB.

Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in restricted bands, as defined in Section 15.205(a),
must also comply with the radiated emission limits specified in Section 15.209(a) (See
Section 15.205(¢c)).

Test Procedure

Following measurement procedure is reference to 558074 DO1 15.247 Meas Guidance
v05:

Bl Reference Level

(1) Set analyzer center frequency to DTS channel center frequency.

(2) Set the span to 1.5 times the DTS bandwidth.

(3) Set the RBW to: 100 kHz.

(4) Setthe VBW >3 x RBW.

(5) Detector = peak.

(6) Sweep time = auto couple.

(7) Trace mode = max hold.

(8) Allow trace to fully stabilize to find the max PSD as reference level.
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I Emission Level Measurement

ey
2)
3)
“4)
®)
(6)
(7
®)

Set analyzer center frequency to DTS channel center frequency.
Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 100 kHz.

Set the VBW >3 x RBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize to find the max level.

9.4. Test Results
Please refer to Appendix A
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10.POWER SPECTRAL DENSITY

10.1.Block Diagram of Test Setup

10.2.Specification Limits

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

10.3.Test Procedure

Following measurement procedure is reference to 558074 DO1 15.247 Meas Guidance

v05:

BMethod PKPSD (peak PSD)

ey
2)
3)
“)
&)
(6)
)
®)
©)

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz <RBW < 100 kHz.

Set the VBW >3 x RBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level.

(10) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
[ Method AVGPSD-2

ey
2)
3)
“)
®)
(6)
(7

Using peak PSD procedure step 1 to step 4.

Detector= RMS detector

Sweep time = auto couple

Trace mode = trace averaging over a minimum of 100 traces

Use the peak marker function to determine the maximum amplitude level.
Duty cycle factor is added when duty cycle presented in section 3.7< 98%.

If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

10.4.Test Results
Please refer to Appendix A
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11.DEVIATION TO TEST SPECIFICATIONS

[NONE]
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APPDNDIX A

TEST DATA AND PLOTS
(Model: JY1126W)

File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX }
APPENDIX A-Page 1 of 72

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

TABLE OF CONTENTS
A.1 CONDUCTED EMISSION ....ccoiiniisuicsrnsecssissasssncssnssasssesssssssssssssssssssssesssssssssssssassssssssssassssssaes 2
A.2 RADIATED EMISSION ....ccoiiniiniisninsensecssnssncssncssnssasssesssssssssssssssssssssesssssssssssssassssssssssasssssaes 4
A.2.1 Emissions within Restricted Frequency Bands...........ccccccoviiiiiniiniiniiniiiiiiieenecneeseeeeeeen 4
A.2.2 Emissions outside the frequency band:...........c.cccooiriiiiiiiiiniiniiieccc e 43
A.2.3 Emissions in Non-restricted Frequency Bands:..........cccccoooeiiiiiiniiiiinionncceeeeeeee 44
A.3 6dB BANDWIDTH ....ucooiiiiisinsinnnnsnicsnnssncssecssessnsssscssssssssssssssssssssessassssssssssssssssssssssssssssssssssss 45
A.3.1 6dB Bandwidth RESULL.......cc.cociiiiiiiiiiniiieicnceeceet ettt s 45
A.3.2 Measurement PIOLS ........cocoiiiiiniiiieienieeeeeetee ettt sttt e 46
A4 MAXIMUM PEAK OUTPUT POWER .......uiiiiininntissnnnsnnssnncssissssssssssssesssssssssssssnens 50
A4 T Peak OULPUL POWET ....c..coiiiiiiiiiiiiciententee ettt ettt st st 50
A.4.2 Average Output Power (Reporting only)........cocccovieriiiiiniinieniiiieeeeeeneeneeeee e 51
A.5 EMISSION LIMITATIONS ..cootiiviisicsenssnnssecssesncssncssessssssesssssssssssssssssssssssssssssssssssssssssssssssess 52
A.6 POWER SPECTRAL DENSITY ..cooicniinnniecsnnssensancsaessncssessssssesssnssssssssssessssssssssssssssssssssssssss 68
A.6.1 Power Spectral Density RESULL .......ccccoviiiiiiiiiiiiiiie ettt 68
A.6.2 Measurement PIOLS ........cocuiriiiiiiiiiiaicce e st 69
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIXJ
APPENDIX A-Page 2 of 72

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

A.1 CONDUCTED EMISSION

Test Date 2018/07/23 Temp./Hum. 25°C/54%
Test Voltage AC 120V 60Hz
Data: 2 File: D:test dataREPORT20181C1M1806XXX\C 1M1806231-C-D-RF.EM6 (2)
Lewvel (dBuv) Date: 2018-07-23
80
70

6 \ | FCC 15B-C
50 \ | CLASS B (AV)

40
l
30
20
10
0
0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.8 Shielded Room Data no. : 2
Condition : ENVA200 100169 LISN Phase : NEUTRAL
Limit : FCC 15B-C
Env. / Ins. : 25%C / 54% ESR3 (1774) Engineer : Nick Du
EUT r JY1126W
Power Rating : 120Vac/68Hz
Test Mode : Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)}  (dB) (dBpV)  (dBpV) (dBpv)  (dB)

1 B.182 18.54 2.3 9.98 6.33 26. B8 54.37 27.49 Average
2 B.182 18.54 2.3 9.98 9. 80 30. 35 64. 37 34.02 QP
3 1.464 10.44 2.6 9.99 1.55 22.04 46. 00 23.96 Average
4 1.464 10.44 2.6 9.99 5.7@ 26.19 56.00 29.81 QP
5 3.840 18.58 2.11 10.00 2.71 23.40 46. 00 22.60 Average
[ 3.840 18.58 2.11 10.00 G6.94 27.63 56.00 28.37 QP
7 8.242 11.13 2.17 18.e1 8.06 29.37 50. 00 20.63 Average
8 8.242 11.13 2.17 18.e1 10.74 32.05 60. 00 27.95 QP
9 9.688 11.28 2.19 18.82 .44 29.93 50. 00 20.07 Average
10 9.688 11.28 2.19 18.82 10. 63 32.12 60. 00 27.88 QP
11 27.416 15.65 2.32 10.09 6. 66 32.72 50. 00 17.28 Average
12 27.416 15.65 2.32 10.09 16. 39 36.45 60. 00 23.55 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Test Date 2018/07/23 Temp./Hum. 25°C/54%
Test Voltage AC 120V 60Hz
Data: 1 File: D:test datalREPORT:20181C 1M 1806XXX\C 1M1806231-C-D-RF.EM6 (2)
Level {dBuV) Date: 2018-07-23
80
70

. \ | FCC 15B-C
. \ | CLASS B (AV)

40 = 1
30
20
10
l:'l.‘l.15 0.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site no. : No.8 Shielded Room Data no. : 1
Condition i ENVA2@d 100169 LISN Phase : LINE
Limit i FCC 15B-C
Env. / Ins. : 25%C / 54% ESR3 (1774) Engineer : Nick Du
EUT o JY1126W
Power Rating : 128Vac/G8Hz
Test Mode ¢ Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)  (dB) (dBpv)  (dBpV) (dBuv)  (dB)

i B.182 108.58 B.03 9.98 11.73 32.32 54.37 22.85 Average
2 2.182 18.58 B.03 9.98 14.32 34.91 64.37 29. 46 Qp
3 2.546 10.45 @.085 9.98 3.84 24,32 46, 02 21.68 Average
4 2.546 10.45 @.085 9.98 8.29 28.77 56. 08 27.23 QP
5 1.282 18.45 .06 9.99 3.40 23.9a 46, 02 22.1@ Average
6 1.282 18.45 .06 9.99 5.89 26. 39 56. 08 29.61 QP
7 8.771 11.20 2.18 1@.082 5.67 27.e7 50. 00 22.93 Average
8 8.771 11.20 2.18 1@.082 .80 30. 20 60. 02 29. 80 QP
9 1@8.965 11.59 @.20 18.83 5.89 27.71 50. 00 22.29 Average
1e 1@.965 11.59 @.20 18.83 8.86 30. 68 60. 02 29.32 QP
11 24.489 14.97 @.30 10.08 9.55 34.9a 50. 00 15.1@ Average
12 24.489 14.97 @.30 10.08 12.97 38.32 60. 02 21.68 QP

Remarks: 1. Emission Lewvel= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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A.2 RADIATED EMISSION

Test Date 2018/07/31 Temp./Hum. 25°C/49%
Test Voltage AC 120V, 60Hz

A.2.1 Emissions within Restricted Frequency Bands
A.2.1.1 Frequency 9kHz~30MHz

The emissions (9kHz~30MHz) not reported for there is no emission be found.

A.2.1.2 Frequency Below 1 GHz

Mode 802.11¢g Frequency TX 2437MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
56.19 13.35 1.67 16.90 31.92 40.00 8.08 Peak
117.30 18.66 2.47 12.61 33.74 43.50 9.76 Peak
142.52 17.63 2.75 13.05 33.43 43.50 10.07 Peak
301.60 19.52 4.33 8.50 32.35 46.00 13.65 Peak
333.61 20.43 4.77 9.59 34.79 46.00 11.21 Peak
402.48 22.09 5.57 10.27 37.93 46.00 8.07 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
56.19 13.35 1.67 23.45 38.47 40.00 1.53 Peak
119.24 18.79 2.50 12.99 34.28 43.50 9.22 Peak
145.43 17.40 2.78 22.28 42.46 43.50 1.04 Peak
326.82 20.25 4.68 8.44 33.37 46.00 12.63 Peak
402.48 22.09 5.57 8.89 36.55 46.00 9.45 Peak
822.49 26.12 7.73 3.01 36.86 46.00 9.14 Peak
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A.2.1.3 Frequency Above 1 GHz to 10™ harmonics
Band Edge:
Mode 802.11b Frequency TX 2412MHz

Level {dBuVim)

107,
100

&0 RBOVE BMGHZ(PK)

/ | -6dB

: Wmﬂ -

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2386.32 32.16 6.57 9.79 48.52 74.00 25.48 Peak
2390.04 32.16 6.57 7.95 46.68 74.00 27.32 Peak
2412.00 32.18 6.59 64.23 103.00 --- --- Peak
1 UTLe!.reI (dBuVim)
100 3

80

60 ABOVE 1GHZ(AV)

i | -6dB
40 T N
20
B0 . 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2386.92 32.16 6.57 -3.03 35.70 54.00 18.30  Average
2390.04 32.16 6.57 -4.05 34.68 54.00 19.32  Average
2411.16 32.18 6.59 60.11 98.88 - - Average
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Mode 802.11b Frequency TX 2412MHz
m_',LeveI (dBuVim)
100 3
80 / &1%3(%
/ I, -6dB

60
1 2
A st gt e g B AR g o stareihn e e P M L b et b A Ty

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2333.88 32.06 6.49 7.31 45.86 74.00 28.14 Peak
2390.04 32.16 6.57 5.61 44.34 74.00 29.66 Peak
2412.00 32.18 6.59 55.70 94.47 - - Peak
Level {dBuVim)

107,
100

80

60 ABOVE 1GHZ(AV)

| | -6dB

; o L

20

l3’231{] 2320. 2340. 2360. 2380. 2400. 2420. 2430

Frequency (MHz)
Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2386.92 32.16 6.57 -5.89 32.84 54.00 21.16  Average
2390.04 32.16 6.57 -6.14 32.59 54.00 21.41  Average
2411.16 32.18 6.59 51.60 90.37 - - Average
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Mode 802.11b Frequency TX 2462MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

] \ _6dB

il LS TN N W DO A

40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2461.92 32.25 6.65 65.87 104.77 - - Peak
2483.52 32.28 6.67 9.85 48.80 74.00 25.20 Peak
2485.28 32.28 6.67 11.57 50.52 74.00 23.48 Peak
1{]_',L(-.“.r(-zl {dBuVim)
100 :
20
60 ABOVE 1GHZ(AV}
] | 6dB
40 o 23
20
7250 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530

Frequency (MHz)
Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.20 32.25 6.65 61.95 100.85 - - Average
2483.52 32.28 6.67 -1.44 37.51 54.00 16.49  Average
2487.52 32.30 6.69 -0.01 38.98 54.00 15.02  Average
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Mode 802.11b Frequency TX 2462MHz
1{]_',L(-.“.r(-zl {dBuVim)
100 4
20 / \ ABDVE 1GHZ(PK)
/ i _6dB

A P o A

40

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.00 32.25 6.65 56.73 95.63 --- --- Peak
2483.52 32.28 6.67 6.42 45.37 74.00 28.63 Peak
2487.60 32.30 6.69 7.87 46.86 74.00 27.14 Peak
Level {dBuVim)

107,
100

80

60 ABOVE 1GHZ(AV)

i } -6dB

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2461.20 32.25 6.65 52.78 91.68 - - Average
2483.52 32.28 6.67 -5.46 33.49 54.00 20.51  Average
2487.68 32.30 6.69 -5.02 33.97 54.00 20.03  Average
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Mode 802.11b Frequency TX 2467MHz

1 UTLe!.reI (dBuVim) |

100

80
ABOVE 1GHZ(PK)

f Y _6dB

(= S

40

MWWWMM«MWMMMA

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2466.96 32.25 6.65 64.65 103.55 - - Peak
2483.52 32.28 6.67 13.04 51.99 74.00 22.01 Peak
2483.60 32.28 6.67 13.65 52.60 74.00 21.40 Peak
1{]_',L(-.“.r(-zl {dBuVim)
100 ]
20
60 ABOVE 1GHZ(AV}
/ ) 6dB
3
40 v
20
7250 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530

Frequency (MHz)
Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2466.16 32.25 6.65 60.77 99.67 - - Average
2483.52 32.28 6.67 2.12 41.07 54.00 12.93  Average
2484.56 32.28 6.67 3.90 42.85 54.00 11.15  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX ]
APPENDIX A-Page 10 of 72

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11b Frequency TX 2467MHz
1 UTLe!.reI (dBuVim)
100 ;
8o / \ ABDVE 1GHZ{PK)
/ N 6B

=T 4

40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2466.96 32.25 6.65 55.15 94.05 - - Peak
2483.52 32.28 6.67 7.66 46.61 74.00 27.39 Peak
2483.60 32.28 6.67 8.68 47.63 74.00 26.37 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

i | _6dB

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2466.16 32.25 6.65 51.23 90.13 - - Average
2483.52 32.28 6.67 -4.11 34.84 54.00 19.16  Average
2484.56 32.28 6.67 -3.36 35.59 54.00 18.41  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX }
APPENDIX A-Page 11 of 72

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11b Frequency TX 2472MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

i Y _6dB

i M’W/ EMWWWWW

40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2472.00 32.28 6.67 64.17 103.12 - - Peak
2483.52 32.28 6.67 17.04 55.99 74.00 18.01 Peak
2483.84 32.28 6.67 17.43 56.38 74.00 17.62 Peak

1{]_',L(-.“.r(-zl {dBuVim)

100 ]

80

60 ABOVE 1GHZ{AV)

! \ea 6B
2

40/‘/w

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2471.20 32.28 6.67 60.29 99.24 - - Average
2483.52 32.28 6.67 6.46 45.41 54.00 8.59  Average
2484.08 32.28 6.67 6.87 45.82 54.00 8.18  Average
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Mode 802.11b Frequency TX 2472MHz
1 UTLe!.reI (dBuVim)
100 ;
8o / ‘—\ ABDVE 1GHZ(PK)
/ b 6B

w \

i LT IR WO S UL PR T WY WIPN SN
40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2472.00 32.28 6.67 54.79 93.74 - - Peak
2483.52 32.28 6.67 8.22 47.17 74.00 26.83 Peak
2483.92 32.28 6.67 9.57 48.52 74.00 25.48 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

i | _6dB
40 /‘/—J

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2471.20 32.28 6.67 50.82 89.77 - - Average
2483.52 32.28 6.67 -1.31 37.64 54.00 16.36  Average
2484.00 32.28 6.67 -1.14 37.81 54.00 16.19  Average
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Mode 802.11¢g Frequency TX 2412MHz

m_',LeveI (dBuVim)

100

&o ABOVE 1GHZ({PK)

i ' -6dB

ﬁ{, .

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.80 32.16 6.57 47.19 51.35 74.00 22.65 Peak
2390.04 32.16 6.57 45.90 50.06 74.00 23.94 Peak
2418.60 32.18 6.59 96.00 100.20 - - Peak
1 UTLe!.reI (dBuVim)
100
3
80
60 ABOVH 1 GHZ(AV)
/. . -6dB
40 2
20
%510 2. 2340. 2360. 2380. 2400. 2420, 2430

Frequency (MHz)
Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 33.49 37.65 54.00 16.35  Average
2390.04 32.16 6.57 33.53 37.69 54.00 16.31  Average
2418.96 32.18 6.59 86.11 90.31 - - Average
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Mode 802.11¢g Frequency TX 2412MHz
1 UTLe!.reI (dBuVim)
100
3
80 /F:BDUE 1GHZ(PK)
I ' -6dB

“" AR B R

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2354.76 32.11 6.53 41.92 46.00 74.00 28.00 Peak
2390.04 32.16 6.57 40.50 44.66 74.00 29.34 Peak
2413.56 32.18 6.59 86.03 90.23 - - Peak
1{]_',L(-.“.r(-zl {dBuVim)
100
20 2
60 ABOVE fl GHZ(AV}

| -6dB
40 &

20

[ ]

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 28.81 32.97 54.00 21.03  Average
2390.04 32.16 6.57 28.82 32.98 54.00 21.02  Average
2414.04 32.18 6.59 75.91 80.11 - - Average
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Mode 802.11¢g Frequency TX 2462MHz

1 UTLe!.reI (dBuVim) |

100

80
ABOVE 1GHZ(PK)

Y _6dB
6 L 2

%

40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2463.60 32.25 6.65 98.87 103.19 - - Peak
2483.52 32.28 6.67 57.38 61.75 74.00 12.25 Peak
2483.60 32.28 6.67 57.22 61.59 74.00 12.41 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

-6dB

40

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2464.00 32.25 6.65 88.83 93.15 - - Average
2483.52 32.28 6.67 37.78 42.15 54.00 11.85  Average
2483.60 32.28 6.67 37.76 42.13 54.00 11.87  Average
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Mode 802.11¢g Frequency TX 2462MHz
1{]_',L(-.“.r(-zl {dBuVim)
100 ;
20 /—vw “\ ABOVE 1GHZ(PK)
J h -6dB
v
60 2
40
20
07250 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530

Frequency (MHz)
Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2463.36 32.25 6.65 89.73 94.05 --- --- Peak
2483.52 32.28 6.67 49.52 53.89 74.00 20.11 Peak
2483.76 32.28 6.67 49.84 54.21 74.00 19.79 Peak
Level {dBuVim)

107,
100

30
60 ABOVE 1GHZ(AV}
[ L -6dB
40 2
20
050 2460. 2470. 2480, 2490. 2500. 2510. 2520. 2530

Frequency (MHz)
Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2464.00 32.25 6.65 79.78 84.10 - - Average
2483.52 32.28 6.67 31.89 36.26 54.00 17.74  Average
2483.60 32.28 6.67 31.87 36.24 54.00 1776  Average
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Mode 802.11¢g Frequency TX 2467MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

7 5, -6dB

o S \@M

40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2468.56 32.25 6.65 97.47 101.79 - - Peak
2483.52 32.28 6.67 53.52 57.89 74.00 16.11 Peak
2484.40 32.28 6.67 54.76 59.13 74.00 14.87 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

-6dB

40

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2469.04 32.25 6.65 87.58 91.90 - - Average
2483.52 32.28 6.67 39.02 43.39 54.00 10.61  Average
2483.60 32.28 6.67 38.99 43.36 54.00 10.64  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11¢g Frequency TX 2467MHz
1 UTLe!.reI (dBuVim)
100
1
80 /%N\M \ ABDVE 1GHZ(PK)
I- \1‘ -6dB
60
3
e At - Koty b it
40
20
02450 2460. 2470. 2480, 2490, 2500. 2510. 2520. 2530

Frequency (MHz)
Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2474.08 32.28 6.67 88.18 92.55 - - Peak
2483.52 32.28 6.67 44.29 48.66 74.00 25.34 Peak
2484.24 32.28 6.67 46.43 50.80 74.00 23.20 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

[ | _6dB

40/ 2

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2474.08 32.28 6.67 78.33 82.70 - - Average
2483.52 32.28 6.67 32.60 36.97 54.00 17.03  Average
2483.60 32.28 6.67 32.58 36.95 54.00 17.05  Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11¢g Frequency TX 2472MHz
1 UTLe!.reI (dBuVim)
100 "
80 //_’w_. \ ABOVE 1GHZ(PK)
s 6dB

I R S -

40

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2478.16 32.28 6.67 91.63 96.00 - - Peak
2483.52 32.28 6.67 63.81 68.18 74.00 5.82 Peak
2483.68 32.28 6.67 63.15 67.52 74.00 6.48 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

/ \a _6dB

40 k

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2477.76 32.28 6.67 81.71 86.08 - - Average
2483.52 32.28 6.67 41.53 45.90 54.00 8.10  Average
2483.60 32.28 6.67 41.37 45.74 54.00 8.26  Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11¢g Frequency TX 2472MHz
1 UTLe!.reI (dBuVim)
100
.
80 /_-ﬁ/_—' \ ABOVE 1GHZ(PK)
/ i 6dB

o ﬂw/ K
40 w

20

0

2450 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2478.56 32.28 6.67 82.53 86.90 - - Peak
2483.52 32.28 6.67 54.83 59.20 74.00 14.80 Peak
2483.60 32.28 6.67 54.81 59.18 74.00 14.82 Peak

1{]_',L(-.“.r(-zl {dBuVim)

100

20 1

60 /_’v, \ ABOVE 1GHZ{AV)

| | _6dB
40 /_/

20

0

2450 2460. 2470. 24380. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2478.32 32.28 6.67 72.60 76.97 - - Average
2483.52 32.28 6.67 34.12 38.49 54.00 15.51  Average
2483.60 32.28 6.67 33.95 38.32 54.00 15.68  Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2412MHz
1{]_',L(-.“.r(-zl {dBuVim)
100 3
80 /—;A«ztpm
! ' -6dB

R

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.68 32.16 6.57 12.58 51.31 74.00 22.69 Peak
2390.04 32.16 6.57 12.45 51.18 74.00 22.82 Peak
2418.84 32.18 6.59 60.11 98.88 - - Peak
Level {dBuVim)

107,
100

80
60 ABOVE GHZ(AV)
I ', -6dB
40 3 S
20
B0 . 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 -1.43 37.30 54.00 16.70  Average
2390.04 32.16 6.57 -1.41 37.32 54.00 16.68  Average
2417.76 32.18 6.59 50.05 88.82 - - Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2412MHz
m_',LeveI (dBuVim)
100
3
20 / mmcpm
J | -6dB

60
1 2
T B T T e R s adill

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2371.80 32.13 6.55 7.67 46.35 74.00 27.65 Peak
2390.04 32.16 6.57 5.95 44.68 74.00 29.32 Peak
2408.64 32.18 6.59 50.28 89.05 - - Peak
1 UTLe!.reI (dBuVim)
100
80 3
60 C;lm_mw

| | -6dB
40 K

20

[ ]

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 -5.87 32.86 54.00 21.14  Average
2390.04 32.16 6.57 -5.86 32.87 54.00 21.13  Average
2415.12 32.18 6.59 39.81 78.58 - - Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2417MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PH)

,I' -aa&t

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 12.85 51.58 74.00 22.42 Peak
2390.04 32.16 6.57 12.90 51.63 74.00 22.37 Peak
2423.88 32.20 6.61 62.55 101.36 - - Peak
1{]_',L(-.“.r(-zl {dBuVim)
100
3
20
60 ABOVE IGHZ(AV}
s -6dB]
40 2
20
XL 7T) 2340. 2360. 2380. 2400. 2420. 2430

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 -2.03 36.70 54.00 17.30  Average
2390.04 32.16 6.57 -1.98 36.75 54.00 17.25  Average
2422.80 32.20 6.61 52.54 91.35 - - Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2417MHz
1 UTLe!.reI (dBuVim)
100
3
80 /;;;’E"I_G’H;EX\K)
/ 648

w i

40

20

0

2310 2320. 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2389.32 32.16 6.57 7.43 46.16 74.00 27.84 Peak
2390.04 32.16 6.57 5.52 44.25 74.00 29.75 Peak
2423.88 32.20 6.61 52.52 91.33 - - Peak
1{]_',L(-.“.r(-zl {dBuVim)
100
3
20
60 ABOVE IGHZ{(
l -6

g
40 \‘

=]

20

02310 2320. 2340. 2360. 2380. 2400. 2420. 2430

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.92 32.16 6.57 -6.01 32.72 54.00 21.28  Average
2390.04 32.16 6.57 -6.03 32.70 54.00 21.30  Average
2422.80 32.20 6.61 42.35 81.16 - - Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2457MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

/ Nty 6B

40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2463.10 32.25 6.65 65.12 104.02 - - Peak
2483.50 32.28 6.67 20.61 59.56 74.00 14.44 Peak
2484.50 32.28 6.67 24.25 63.20 74.00 10.80 Peak
Level (dBuVim)

107,
100

80

60

/ 2
40

ABOVE 1GHZ{AV)
-6dB

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2462.70 32.25 6.65 55.10 94.00 - - Average
2483.50 32.28 6.67 2.98 41.93 54.00 12.07  Average
2483.60 32.28 6.67 2.96 4191 54.00 12.09  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2457TMHz
1{]_',L(-.“.r(-zl {dBuVim)
100 ;
80 /’ h ABOVE 1GHZ(PK)
/ ' 6dB

) M M%SWWWMWM

40

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2453.80 32.25 6.65 56.41 95.31 --- --- Peak
2483.50 32.28 6.67 13.06 52.01 74.00 21.99 Peak
2484.30 32.28 6.67 15.87 54.82 74.00 19.18 Peak
Level {dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

[ L -6dB
40 ./—ﬂ”"/ 2

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2462.70 32.25 6.65 46.08 84.98 - - Average
2483.50 32.28 6.67 -3.19 35.76 54.00 18.24  Average
2483.60 32.28 6.67 -3.21 35.74 54.00 18.26  Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2462MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

i T -6dB

) M W%

40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2469.00 32.25 6.65 63.13 102.03 - - Peak
2483.50 32.28 6.67 15.53 54.48 74.00 19.52 Peak
2485.50 32.28 6.67 17.98 56.93 74.00 17.07 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

i . -6dB

2
40

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2467.70 32.25 6.65 53.07 91.97 - - Average
2483.50 32.28 6.67 2.77 41.72 54.00 12.28  Average
2483.60 32.28 6.67 2.71 41.66 54.00 12.34  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2462MHz
1 UTLe!.reI (dBuVim)
100
p
80 f ﬂ/‘—\ ABOVE 1GHZ(PK)
Ii Y -6dB

N \m«%
3
QMMWMWWMMWM

40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2458.80 32.25 6.65 54.54 93.44 - - Peak
2483.50 32.28 6.67 9.57 48.52 74.00 25.48 Peak
2486.50 32.28 6.67 10.65 49.60 74.00 24.40 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

| | _6dB
40 _,.,)&_——/ 2

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2460.20 32.25 6.65 44.03 82.93 - - Average
2483.50 32.28 6.67 -3.36 35.59 54.00 18.41  Average
2483.60 32.28 6.67 -3.38 35.57 54.00 18.43  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2462MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

i T -6dB

) M W%

40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2469.00 32.25 6.65 63.13 102.03 - - Peak
2483.50 32.28 6.67 15.53 54.48 74.00 19.52 Peak
2485.50 32.28 6.67 17.98 56.93 74.00 17.07 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

i . -6dB

2
40

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2467.70 32.25 6.65 53.07 91.97 - - Average
2483.50 32.28 6.67 2.77 41.72 54.00 12.28  Average
2483.60 32.28 6.67 2.71 41.66 54.00 12.34  Average
File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2462MHz
1 UTLe!.reI (dBuVim)
100
p
80 f ﬂ/‘—\ ABOVE 1GHZ(PK)
Ii Y -6dB

N \m«%
3
QMMWMWWMMWM

40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2458.80 32.25 6.65 54.54 93.44 - - Peak
2483.50 32.28 6.67 9.57 48.52 74.00 25.48 Peak
2486.50 32.28 6.67 10.65 49.60 74.00 24.40 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

| | _6dB
40 _,.,)&_——/ 2

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2460.20 32.25 6.65 44.03 82.93 - - Average
2483.50 32.28 6.67 -3.36 35.59 54.00 18.41  Average
2483.60 32.28 6.67 -3.38 35.57 54.00 18.43  Average
File Number: CIM1806231 Report Number: EM-F180335
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Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 2467MHz

1 UTLe!.reI (dBuVim)

100

80
ABOVE 1GHZ(PK)

/ % _6dB

. M \»z:%

40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2463.90 32.25 6.65 62.62 101.52 - - Peak
2483.50 32.28 6.67 18.18 57.13 74.00 16.87 Peak
2484.70 32.28 6.67 20.14 59.09 74.00 14.91 Peak
Level (dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV)

/J -6dB
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40

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2470.00 32.25 6.65 52.27 91.17 - - Average
2483.50 32.28 6.67 4.02 42.97 54.00 11.03  Average
2483.60 32.28 6.67 3.98 42.93 54.00 11.07  Average
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Mode 802.11n-HT20 Frequency TX 2467MHz
1 UTLe!.reI (dBuVim)
100
;
80 /—_\f_’\ ABOVE 1GHZ(PK)
/ L 6dB
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40

20

0

2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2464.00 32.25 6.65 52.93 91.83 - - Peak
2483.50 32.28 6.67 12.36 51.31 74.00 22.69 Peak
2484.80 32.28 6.67 12.71 51.66 74.00 22.34 Peak
Level (dBuVim)

107,
100

20
60 ABOVE 1GHZ(AV}
[ | 6dB
40 4/_~_/_’/ 3
20
%730 2440. 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2472.70 32.28 6.67 42.48 81.43 - - Average
2483.50 32.28 6.67 -2.88 36.07 54.00 17.93  Average
2483.70 32.28 6.67 -2.94 36.01 54.00 17.99  Average
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Mode 802.11n-HT20

TX 2472MHz

Frequency

1{]_',L(-.“.r(-zl {dBuVim)

100 1

80

L)

ABOVE 1GHZ(PK)

-6dB
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40

20
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L R -

2430 2440. 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2468.90 32.25 6.65 56.49 95.39 - - Peak
2483.50 32.28 6.67 30.33 69.28 74.00 4.72 Peak
2483.60 32.28 6.67 29.03 67.98 74.00 6.02 Peak
1 UTLe!.reI (dBuVim)
100
;
80
60 ABOVE 1GHZ(AV}
|' la 6dB
40 M
20
0430 2440 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2477.80 32.28 6.67 46.22 85.17 - - Average
2483.50 32.28 6.67 6.75 45.70 54.00 8.30  Average
2483.60 32.28 6.67 6.50 45.45 54.00 8.55  Average
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Mode 802.11n-HT20 Frequency TX 2472MHz
1 UTLe!.reI (dBuVim)
100
;
80 /—*f"“'\ ABOVE 1GHZ(PK)
/ | 6dB
60 3

LU R A

40

20
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2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2478.40 32.28 6.67 47.67 86.62 - - Peak
2483.50 32.28 6.67 21.90 60.85 74.00 13.15 Peak
2483.60 32.28 6.67 21.39 60.34 74.00 13.66 Peak

1{]_',L(-.“.r(-zl (dBuVim)

100

80 +

60 ﬁ/—;’w ABOVE 1GHZ{AV)

| ! _6dB
40 ,QM_A—J

20

0

2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2477.80 32.28 6.67 37.65 76.60 - - Average
2483.50 32.28 6.67 -0.12 38.83 54.00 15.17  Average
2483.60 32.28 6.67 -0.33 38.62 54.00 15.38  Average
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Mode 802.11n-HT40 Frequency TX 2422MHz
1{]_',L(-.“.r(-zl {dBuVim)
100 3
20 /—ﬂw—’\f’ A‘B‘CQZ[PKJ
f | 6dB

60 WNMWWNMWWME M’J\/
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2310  2320. 2340. 2360. 2380. 2400. 2420. 2440. 2450
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.80 32.16 6.57 14.44 53.17 74.00 20.83 Peak
2389.94 32.16 6.57 14.46 53.19 74.00 20.81 Peak
2429.14 32.20 6.61 60.20 99.01 - - Peak
Level {dBuVim)

107,
100

80
60 ABOVE 1GHZ(AV)
[V T
2 e
40
20
B0 . 2340 2360. 2380. 2400. 2420. 2440. 2450
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2389.80 32.16 6.57 1.48 40.21 54.00 13.79  Average
2389.94 32.16 6.57 1.52 40.25 54.00 13.75  Average
2435.16 32.20 6.61 49.24 88.05 - - Average
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Mode 802.11n-HT40 Frequency TX 2422MHz
m_',LeveI (dBuVim)
100
3
80 W mchm
! | -6dB
; L
%
RS S prantitrtots oottt At At vt o404
40
20
10 3. 2340. 2360. 2380. 2400. 2420. 2440. 2450

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.38 32.16 6.57 9.93 48.66 74.00 25.34 Peak
2389.94 32.16 6.57 6.78 45.51 74.00 28.49 Peak
2429.28 32.20 6.61 49.80 88.61 - - Peak
1 UTLe!.reI (dBuVim)
100
80 3
60 r’_\f ABOVE 13H?_[A‘U’J

] | _6dB

o A

20

(=]

l3’231{] 2320. 2340. 2360. 2380. 2400. 2420. 2440. 2450

Frequency (MHz)
Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2389.80 32.16 6.57 -5.30 33.43 54.00 20.57 Average
2389.94 32.16 6.57 -5.26 33.47 54.00 20.53  Average
2425.22 32.20 6.61 38.17 76.98 --- --- Average
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Mode 802.11n-HT40 Frequency TX 2452MHz
1 UTLe!.reI (dBuVim)
100 ]
80 ABOVE 1GHZ(PK)
! | 6dB

40
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60 w

%

2430 2440 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2463.90 32.25 6.65 60.77 99.67 - - Peak
2483.50 32.28 6.67 19.61 58.56 74.00 15.44 Peak
2485.70 32.28 6.67 19.93 58.88 74.00 15.12 Peak
1{]_',L(-.“.r(-zl (dBuVim)
100
;
20
o ABOVE 1GHZ(AV}
¥ T 6dB
2
40
20
%730 2440. 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.20 32.25 6.65 50.36 89.26 - - Average
2483.50 32.28 6.67 4.79 43.74 54.00 10.26  Average
2483.60 32.28 6.67 4.78 43.73 54.00 10.27  Average

File Number: CIM1806231

Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX ]
APPENDIX A-Page 38 of 72

Audix Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 2452MHz
1{]_',L(-.“.r(-zl {dBuVim)
100
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20 N“\"\\ ABOVE 1GHZ(PK)
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2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2463.80 32.25 6.65 49.58 88.48 --- --- Peak
2483.50 32.28 6.67 8.67 47.62 74.00 26.38 Peak
2486.50 32.28 6.67 10.25 49.20 74.00 24.80 Peak
1 UTLe!.reI (dBuVim)
100
80 1
[—/_/7 L
60 \ ABOVE 1GHZ(AV}
[ '| 6dB
40 u 2
20
0430 2440 2450. 2460 2470. 2480. 2490. 2500. 2510 2520. 2530

Frequency (MHz)
Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2450.10 32.23 6.63 39.28 78.14 - - Average
2483.50 32.28 6.67 -3.64 35.31 54.00 18.69  Average
2483.60 32.28 6.67 -3.66 35.29 54.00 18.71  Average
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Mode 802.11n-HT40 Frequency TX 2457MHz
1 UTLe!.reI (dBuVim)
100 1
80 /’F—"V’_WK ABOVE 1GHZ(PK)
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2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)

2468.90 32.25 6.65 59.66 98.56 - - Peak

2483.50 32.28 6.67 18.87 57.82 74.00 16.18 Peak

2483.60 32.28 6.67 19.91 58.86 74.00 15.14 Peak
1{]_',L(-.“.r(-zl {dBuVim)
100

]
20
o o I ABOVE 1GHZ(AV}
[V T, 6dB
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40 k/\
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2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2470.00 32.25 6.65 49.76 88.66 - - Average
2483.50 32.28 6.67 6.92 45.87 54.00 8.13  Average
2483.60 32.28 6.67 6.80 45.75 54.00 8.25  Average
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Mode 802.11n-HT40 Frequency TX 2457MHz
1 UTLe!.reI (dBuVim)
100
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80 W | ABOVE 1GHZ(PK)
i } 6dB
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2430 2440, 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2463.70 32.25 6.65 48.89 87.79 - - Peak
2483.50 32.28 6.67 8.10 47.05 74.00 26.95 Peak
2485.80 32.28 6.67 10.10 49.05 74.00 24.95 Peak
Level (dBuVim)

107,
100

80 .l

60 f_/—’_\/—/ﬂ ABOVE 1GHZ{AV)

| ! _6dB
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20
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2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2470.00 32.25 6.65 38.61 77.51 - - Average
2483.50 32.28 6.67 -2.37 36.58 54.00 17.42  Average
2483.60 32.28 6.67 -2.42 36.53 54.00 17.47  Average
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Mode 802.11n-HT40 Frequency TX 2462MHz
1 UTLe!.reI (dBuVim)
100
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80 /‘,W»M\ ABOVE 1GHZ(PK)
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Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2470.60 32.28 6.67 51.42 90.37 - - Peak
2483.50 32.28 6.67 24.83 63.78 74.00 10.22 Peak
2483.60 32.28 6.67 24.26 63.21 74.00 10.79 Peak
Level (dBuVim)
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60 ABOVE 1GHZ{AV)

| 12 _6dB
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2430 24440, 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2471.10 32.28 6.67 41.39 80.34 - - Average
2483.50 32.28 6.67 10.84 49.79 54.00 421  Average
2483.80 32.28 6.67 11.46 50.41 54.00 3.59  Average
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Mode

802.11n-HT40

TX 2462MHz

Frequency

1 UTLe!.reI (dBuVim)
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2430 2440 2450. 2450. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2477.20 32.28 6.67 40.83 79.78 - - Peak
2483.50 32.28 6.67 14.60 53.55 74.00 20.45 Peak
2483.60 32.28 6.67 15.20 54.15 74.00 19.85 Peak
1{]_',L(-.“.r(-zl {dBuVim)
100
20
;
60 F_’_’_\ﬁ—> W ABOVE 1GHZ(AV}
] \ 6dB
40 ,MJ\,JJ T
20
%730 2440. 2450. 2460. 2470. 2480. 2490. 2500. 2510. 2520. 2530
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2476.30 32.28 6.67 30.87 69.82 - - Average
2483.50 32.28 6.67 1.10 40.05 54.00 13.95 Average
2483.80 32.28 6.67 1.58 40.53 54.00 13.47  Average
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A.2.2 Emissions outside the frequency band:

The emissions (up to 25GHz) not reported for there is no emission be found.

Mode 802.11b Frequency TX 2412MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
4825.00 34.23 9.54 5.24 49.01 54.00 4.99 Peak
7235.00 35.80 11.84 0.44 48.08 54.00 5.92 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
4825.00 34.23 9.54 4.58 48.35 54.00 5.65 Peak
7235.00 35.80 11.84 -0.50 47.14 54.00 6.86 Peak
Mode 802.11¢g Frequency TX 2437MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2760.00 32.62 7.10 6.98 46.70 54.00 7.30 Peak
4875.00 34.25 9.56 -0.57 43.24 54.00 10.76 Peak
7310.00 35.80 11.90 -1.04 46.66 54.00 7.34 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2760.00 32.62 7.10 7.92 47.64 54.00 6.36 Peak
4875.00 34.25 9.56 1.42 45.23 54.00 8.77 Peak
7310.00 35.80 11.90 -1.86 45.84 54.00 8.16 Peak
File Number: CIM1806231 Report Number: EM-F180335
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Mode 802.11n-HT20 Frequency TX 2437MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits = Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
2688.00 32.52 6.97 4.96 44.45 54.00 9.55 Peak
4875.00 34.25 9.56 -0.45 43.36 54.00 10.64 Peak
7310.00 35.80 11.90 -1.74 45.96 54.00 8.04 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2760.00 32.62 7.10 6.73 46.45 54.00 7.55 Peak
3590.00 32.89 8.28 5.24 46.41 54.00 7.59 Peak
4875.00 34.25 9.56 -1.77 42.04 54.00 11.96 Peak
7310.00 35.80 11.90 -3.35 44.35 54.00 9.65 Peak
Mode 802.11n-HT40 Frequency TX 2422MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4845.00 34.24 9.55 -0.58 43.21 54.00 10.79 Peak
7265.00 35.80 11.87 -2.33 45.34 54.00 8.66 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3590.00 32.89 8.28 5.24 46.41 54.00 7.59 Peak
4845.00 34.24 9.55 -1.29 42.50 54.00 11.50 Peak
7265.00 35.80 11.87 -2.53 45.14 54.00 8.86 Peak

A.2.3 Emissions in Non-restricted Frequency Bands:

Pursuant to KDB 558074 DO1 DTS Meas Guidance v04 that emission levels below the FCC
15.209(a) general radiated emissions limits is not required.
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A.3 6dB BANDWIDTH

Test Date 2018/07/24 ~ 25 Temp./Hum. 25°C/53%
Cable Loss --- Test Voltage AC 120V, 60Hz
A.3.1 6dB Bandwidth Result
. 99% Occupied
Mode Centre Frequency | 6 dB Bandwidth Bandwidth (MHz) Limit
(MHz) (MHz)
(Reference only)
2412 9.089 13.337
2437 9.090 13.309
802.11b
2462 9.092 13.285
2472 9.095 13.346
2412 16.60 16.472
2437 16.60 16.496
802.11g
2462 16.60 16.478
2472 16.60 16.468
>500kHz
2412 17.77 17.665
2437 17.77 17.669
802.11n-HT20
2462 17.77 17.665
2472 17.77 17.655
2422 36.55 36.129
2437 36.55 36.121
802.11n-HT40
2452 36.55 36.115
2462 36.56 36.149
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A.3.2 Measurement Plots
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A.4 MAXIMUM PEAK OUTPUT POWER

Test Date 2018/07/25 Temp./Hum. 25°C/53%
Cable Loss --- Test Voltage AC 120V, 60Hz

A.4.1 Peak Output Power

Mode Centre Frequency (MHz) Peak Qutput Power Limit
(dBm) (W)

2412 19.58 0.090782

2437 19.52 0.089536

802.11b 2462 19.56 0.090365
2467 17.36 0.054450

2472 16.78 0.047643

2412 23.82 0.240991

2437 24.77 0.299916

802.11g 2462 23.56 0.226986
2467 22.38 0.172982

2472 16.11 0.040832

2412 22.54 0.179473

<30dBm (1W)

2417 24.36 0.272898

2437 24.46 0.279254

802.11n-HT?20 2457 24.25 0.266073
2462 22.47 0.176604

2467 21.71 0.148252

2472 15.25 0.033497

2422 22.64 0.183654

2437 22.63 0.183231

802.11n-HT40 2452 22.55 0.179887
2457 21.68 0.147231

2462 12.67 0.018493

Note: The results have been included cable loss.
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A.4.2 Average Output Power (Reporting only)

Centre Frequency | Average Output | 10log Total Average .
Mode (MHz) Power (dBm) | (1/X) Qutput Power Limit
(dBm) (W)

2412 17.31 17.31 0.053827

2437 17.21 17.21 0.052602

802.11b 2462 17.28 0 17.28 0.053456
2467 15.14 15.14 | 0.032659

2472 14.59 14.59 0.028774

2412 13.99 13.99 0.025061

2437 15.97 15.97 0.039537

802.11g 2462 14.04 0 14.04 | 0.025351
2467 12.42 12.42 | 0.017458

2472 6.35 6.35 0.004315

2412 13.17 13.17 0.020749

<30dBm (1W)

2417 15.56 15.56 0.035975

2437 16.01 16.01 0.039902

802.11n-HT20 2457 15.47 0 15.47 0.035237
2462 13.11 13.11 0.020464

2467 12.14 12.14 | 0.016368

2472 6.25 6.25 0.004217

2422 12.83 12.83 0.019187

2437 12.71 12.71 0.018664

802.11n-HT40 2452 12.76 0 12.76 0.018880
2457 12.17 12.17 0.016482

2462 3.85 3.85 0.002427

Note: The results have been included cable loss.
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A.5 EMISSION LIMITATIONS
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2018/07/24
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Test Date

2018/07/24

Temp./Hum.

25°C/53%

Cable Loss

1.37dB

Test Voltage

AC 120V, 60Hz
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802.11b
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Stop 25.000 GHz|
Sweep 955.7 ms (32001 pts)

usc

Teos
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Test Date

2018/07/24

Temp./Hum. 25°C/53%

Cable Loss

1.37dB Test Voltage AC 120V, 60Hz

Mode

802.11b Frequency TX 2462MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number) 0

‘Agilent Spectrum Analyzer - Swept SA

Reference

Level

30MHz - 8GHz

‘Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

T SENSEINT| |4\ ALIGN AUTOJNORF 01:33:47 PM 1l 24, 2018 ] R |s0% DC SENGEINT| |2\ ALIGN AUTO/NORF 01:35:21 PM 124, 2018
Marker 1 2.461468118000 GHz Avg Type: Log-Pwr TRACE|1 2345 6 Marker 1 4.923829062500 GHz Avg Type: Log-Pwr TRACEI1 2345 6
PNOTWide GO Trig:FreeRun Avg|Hold:> 1001100 PNOFast GO Trig:FreeRun Avg|Hold: 81100 TYPE{M A
il ow #htten: 30 dB oerl? NNRNN IFGainiLow #Atten: 30 4B oerl” NNNRN
Mkr1 2.461 468 GHZ Mkr1 4.923 83 GHz|
Ref Offset 1.37 dB Ref Offset 1.37 dB
10dsidv__Ref 21.37 dBm 7.729 dBm 10Biciv_Ref 21.37 dBm -52.793 dBm
14 61 4
. AN A avAs Y .
=N Nl ]
s
-186 -186
25 B
-386 -386
66 85 1
-586 -58.6
505 505 |
|Center 2.462000 GHz Span 13.64 MHz| Start 30 MHz Stop 8.000 GHz
frRes BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
e Tosmams s [

Agilent Spectrum Analyzer - Swept SA

U RF S0Q  DC |4\ ALIGN AUTO/NORF 01:34:50 PM Jul 24, 2018 RF 500 DC SENSE:INT] 01:35:59 PM Jul24, 2018
; Sug Type: Log-Pur e TR . . fuvg Type: Log-Pur v RN
Marker 1 2483600000000 GHz PWOTFest GO Trig:FreeRun AvglHold>1001100 el Marker 3 9847781250000 GHz PNOTFast o Trig: Free Run AvglHold: 18/100 |
IFGain:Low #Atten: 30 dB oerfP NNNNN IFGain:low — #Atten: 10 dB oerfP NNNNN
Mkr1 2.483 6 GHz] Mkr3 9.847 78 GHZ
Ref Offset 1.37 dB Ref Offset 137 dB -
10dBiclv_Ref 21.37 dBm -55.806 dBm| 10 gBid_Ref 1.37 dBm -73.857 dBm)j
L —
-863 T2 e
"4 -186
-286
137 ).u L -386
ﬂ -486
a6 Pl [ 2274 a6 1
j’ ‘L‘ rel 2 Y
-186 596 v Y |
)J \\ 755 I " L " Ll “ " _w "
56 &6 ‘ ‘
s [Start 8.000 GHz Stop 15.000 GHz|
FfRes BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
05 A
v ANy 14.771 84 GHz 392 dBm
N f 12.308 72 GHz -72.224 dBm
5 WW*’WWMW Www MWWI N f 984778 GHz| 73857 dBm
-686 |

lcenter 2.46200 GHz 'Span 100.0 MHZ| o1 a
ffRes BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) P >
wsa IgsTatus: sc glstatus
Agilent Spectrum Analyzer - Swept SA
00 W [S0@ O SENSESINT] |4\ ALIGN AUTO/NORE 01:36:15PM Ju24, 2018
Marker 1 19.695625000000 GHz ) Avg Type: Log-Pwr TRACE[T2345 6
PO Fast o Trig:FreeRun AvglHold: 6/100 TYPE [ WA
IFGain:Low © #Atten: 10 dB oErfP NN
Mkr1 19.695 6 GHZ
Ref Offset 137 dB
10 gBiaiv_Ref 1.37 dBm -69.978 dBm
-863
27
186
-28.6
X
-48.6
Ex
1
596 'y
-88.6 |
[Start 15.000 GHz Stop 25.000 GHz|
jiRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)
= Toormos
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Test Date 2018/07/24

Temp./Hum. 25°C/53%

Cable Loss 1.37dB

Test Voltage AC 120V, 60Hz

Mode 802.11b

Frequency TX 2472MHz

Simultaneous Factor10 log(n) (Note: “n” is

antenna number) 0

Reference Level

Agilent Spectrum Analy

30MHz - 8GHz

‘Agilent Spectrum Analyzer - Swept SA

- oc SENSEUNT] [AMALIGN AUTONORE 01:44:54 P 1424, 2018 oo R [S0a O SENSESINT] |A\ALIGN AUTO/NOR 01:47:07 PM 24, 2018
Marker 12.471 2500 GHz Avg Type: Log-Pur w2556 Marker 1 4.944003125000 GHz Avg Type: Log-Pur TAcEfi23455
PNO-Wide GO Trig:FreeRun Avg|Hold:>100/100 PNOTFast GO TrigiFreeRun Avg|Hold: 131100 TYPE | AR
il ow #htten: 30 dB oerl? NNRNN IFGainiLow #Atten: 30 4B oerlP NNNNN
Mkr1 2.471 468 GHZ Mkr1 4.944 00 GHz|
Ref Offset 1.37 dB Ref Offset 1.37 dB
10dsidv__Ref 21.37 dBm 5.101 dBm 10Biciv_Ref 21.37 dBm -54.196 dBm
114 .1 14
IEs A, ALAW e
\ M\/\er\
o\ AR
-863 863
N
1e2008
-186 -186
25 B
-386 -386
-5 85 1
-586 -58.6
505 505 ’ ‘ |
|Center 2.472000 GHz Span 13.64 MHz| Start 30 MHz Stop 8.000 GHz
tRes BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
e [ s [

Band Edge

Agilent Spectrum Analyzer -

8GHz — 15GHz

U RF SENSE:INT |4\ ALIGN AUTO/NORF 01:46:29 PM Jul 24, 2018 01:47:43PM Jul24, 2018
Marker 1 2.483f 00 GHz Avg Type: Log-Pwr TRACE[12345 & Log-Pwr TRACE[123 45 6
PO Fast GO Trig:FreeRun AvglHold>1001100 Y| A AvglHold: 9/100 TYPE| A
IFGain:Low #Atten: 30 dB oeT/P NNNNN oET|P NNNNN
Mkr1 2.483 6 GHZ] Mkr1 14.831 78 GHZ]
Ref Offset 1.37 dB Ref Offset 137 dB
10dBiclv_Ref 21.37 dBm -48.409 dBm| 10 gaiaiv_Ref 1.37 dBm -71.276 dBm|
" 8853
40
137 “'"“M M"‘"m 186
863 ’J]JJP‘ MMLM“ -28.6
il g ]
18.6 P/ \" -38.6
286 H‘ IL -48.6
-386 586
1
86 ”PJ’\‘J“ I/\Hﬂ V”W‘ﬂ -68.6 91
- T syl g . e
-68.6 -88.6 ‘
[Center 2.47200 GHz Span 100.0 MHz| start 8.000 GHz Stop 15.000 GHz|
j#{Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)| f#Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
se Ty, = [

15GHz — 25GHz

‘Agilent Spectrum Analyzer - Swept SA

oo W [S0a O SENSESINT] |4\ ALIGN AUTO/NORE OL:48:00PM Ju24, 2015
Marker 1 24.467812500000 GHz . Avg Type: Log-Pwr TRACE[12345 6
PO Fast o Trig:FreeRun Avg|Hold: 9/100 TYPE [ WA
IFGain:Low © #Atten: 10 dB oETlP NNNAN
Mkr1 24.467 8 GHZ
Ref Offset 137 dB
10 dBidiv Ref 1.37 dBm -71.697 dBm)|
-863
1450
186
-28.6
X
-48.6
Ex
596 ¢ —]
-88.6 |
[Start 15.000 GHz Stop 25.000 GHz|
jiRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)
se Tosamws,
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11¢g

Frequency

TX 2412MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

30MHz - 8GHz

Agilent Spectrum Anal ‘Agilent Spectrum Analyzer - Swept SA
o & D SENSEIINT] |4\ ALIGN AUTOJNORF 11,0949 AM Ju 25, 2018 o TS SENSEINT] |4 ALIGN AUTO/NOR 11116756 AM 425, 2018
Marker 1 2.409: 0000 GHz Avg Type: Log-Pur TRACE|1 2345 & Marker 1 3.787356875000 GHz Avg Type: Log-Pwr TRACE[12345 6
PNOTWide GO Trig:FreeRun Avg|Hold:>100/100 PNOFast GO Trig:FreeRun AvglHold: 27100 TYPE A
IFGain:Low #Atten: 30 dB et NNANN IFGainiLow #Atten: 30 dB oerlP NN
Mkr1 2.409 460 GHz Mkr1 3.787 36 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ggBidiv_Ref 21.37 dBm 0.003 dBm {ggsidn_Ref 21.37 dBm -54.278 dBm
"4 4
1
137 137
863 8653
185 ‘[*/J f‘/ \ 185
85 288
285 H’N\'\’V\ el
485 485 1
5 1
£35 e al ’ ‘
Center 2.41200 GHz Span 24.90 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
sa Tgsmams, ica Tgsmams

Band Edge

[A\ALIGN AUTONORF
Avg Type: Log-Pwr

Agilent Spectrum Analyzer -

o A
Marker 1 2.399! 00 GHz

SENSEINT

11:14:28 AM 125, 2018

TRACE[123456

Agilent Spectrum Analyzer - Swept SA

8GHz — 15GHz

|/ ALIGN AUTO/NORE

SENSEINT 11:17:32 AM 125, 2018

i |k [sho o |
[Marker 1 14.626375000000 GHz

Avg Type: Log-Pwr RACE[1 25455
AvglHold: 67100 T

" Fas Trig: Free Ru Avg|Hold:>100/100 TYPE|M WARAAM: “Fast o Trig:FreeRu
Foona, & tadensod8 v oarf NN oo, & daden 1048 oarl” RN AT
Mkr1 2.399 9 GHz Mkr1 14.626 38 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ogBidlv_Ref 21.37 dBm -37.180 dBm {ogaidv_Ref 1.37 dBm -74.362 dBm
It 853
137 -186
863 -6
186 ) k -386
286 -486
y \
386 M 586
486 e faeyy, e 686 1—
e tchosioishssriont Y R YR
586 788
| [ [ [ [ ]
Center 2.41200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
s Iglsmatus isa Iglsmatus:

‘Agilent Spectrum Analyzer - Swept SA
R

15GHz — 25GHz

SENSEINT| |2 ALIGN AUTO/NORF- 11:17:46 AM 25, 2018

arker 122.785628000000SHz |, vy A e
IFGain:Low #Atten: 10 dB oET|P NNNNN

g RTSH M S0 dam

-863

-286

-486

686 61

-886

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11¢g

Frequency

TX 2437MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

‘Agilent Spectrum Analyzer - Swept SA

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

|2\ ALIGN AUTO/NORF- 01:47:41 P Jui25, 2018

[AEm

usc

N TS SENSEUNT] [AMALIGN AUTONORE 01145:28PM 14 25, 2018 oo R 50 OC SENSEINT]
Marker 1 2.434460200000 GHz . vg Type: Log-Pwr TRACE|1 2345 6 [Marker 1 3.874777812500 GHz ) \vg Type: Log-Pwr TRACEI1 2345 6
PNOWide GO Trig:FreeRun AvglHold> 1001100 OFast o Trig:FreeRun AvglHold: 30/100 e A
IFGain:Low #Atten: 30 dB et NNANN IFGainlow © #Atten:30 dB oerlP NN
MkKr1 2.434 460 GHz Mkr1 3.874 78 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ggBidiv_Ref 21.37 dBm 1.898 dBm {ggsidn_Ref 21.37 dBm -54.459 dBm
"4 "4
‘ 1
17 - 17
883 W\\ 283
186 / \"- 186 S
PO A 288
Ex EY
86 486 1
a6 506
6 56 ’
Center 2.43700 GHz Span 24.90 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)

usc

[AEr

Agilent Spectrum Analyzer - Swept SA

8GHz — 15GHz

01:48:42PM 125, 2018

SENSEINT |A\ALIGN AUTO/NORF:

[ G |
[Marker 1 13.799500000000 GHz

Avg Type: Log-Pwr

Ref Offset 1.37 dB.
1L%gBIdiv Ref 1.37 dBm

AvglHold: 17/100

mcs’m
TYPE(M AN
oerfP NNNN K
Mkr1 13.799 50 GHz

-74.666 dBm

puo:pl,s, o Trig:FreeRun
IFGain:Low #Atten: 10 dB

883

1810 cBr

1856

286

386

486

536

696

786

836

Start 8.000 GHz
#Res BW 100 kHz

usc

Stop 15.000 GHz

#VBW 300 kHz Sweep 669.9 ms (32001 pts)

[AEr

‘Agilent Spectrum Analyzer - Swept SA

R

15GHz — 25GHz

SENSEINT| |2 ALIGN AUTO/NORF- 01:43:00PM ui25, 2018

\vg Type: Log-Pwr

7 F__ls0a DC
Marker 1 24.938750000000 GHz
PHO:

TRACE[12345 6
TYPE WA
oErfP NNNNN

usc

o 0 mTeenn el

g RTSH M 2530 dam
-863

-186 1810 &
-286

Ex

-48.6

Ex

-68.6

788

-88.6

Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date

2018/07/25

Temp./Hum.

25°C/53%

Cable Loss

1.37dB

Test Voltage

AC 120V, 60Hz

Mode

802.11¢g

Frequency

TX 2462MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number) 0

Reference

Agilent Spectrum Analy

Level

|A\ALIGN AUTO/NORF. 0151:18PM 0125, 2018

od | | oC SENSEINT]
Marker 1 2.459: 9375 GHz .
PNO: Wide (0 1rig:FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 1.37 dB.

Avg Type: Log-Pwr

TRACE[123456

30MHz - 8GHz

‘Agilent Spectrum Analyzer - Swept SA

SENSEINT| 01:54:32 PM ui25, 2018

i R 509 DC OR
Marker 1 3.803795000000 GHz . Avg Type: Log-Pwr TRACE[12345 6
i o Trig:FreeRun AvglHold: 101100 TYPE VA

AvglHold:> 1001100
SerfP NN

Mkr1 2.459 468 8 GHz
-0.56:

el
NO: Fast G0
IFGain:Low © #Atten:30 dB oErlP NNN

Mkr1 3.803 80 GHz

Ref Offset 1.37 dB. -55.234 dBm

10 dBidiv__Ref 21.37 dBm 5 dBm 10 dBidiv__Ref 21.37 dBm
Log Log

"4 4

1
137 137
/MMWFMMA M.Armm,\w iy A A,

883 \ 8653

186 MA/J \ 188

22 WM Mm"‘w\ 20

s g e

86 485 .1

5 1

£35 £86 ’ ‘

Center 2.46200 GHz Span 24.90 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (32001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
sa Tgsmams, ica Tgsmams

Agilent Spectrum Analyzer -

Band Edge

8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

I E3 SENSEINT [ANALIGN AUTONORE 015358 M 3425, 2018 N T SENSEINT [ANALIGN AUTGNORE 015458 M 125, 2018
. e oo el | werkerts. ) e Lee e e,
Marker 1 2.483 00GHz | oo Trig:FreeRun AvglHold:> 100100 el Marker 19.039281250000 GHz | o Trig:FreeRun AvglHold: 8/100 TYeE
IFGainiLow #Atten: 30 dB oerfP NNNNN IFGainLow #atten: 10 dB oerlP NNNNK
Mkr1 2.483 6 GHz Mkr1 9.039 28 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ogBidlv_Ref 21.37 dBm -48.278 dBm {ogaidv_Ref 1.37 dBm -74.420 dBm
" 863
137 -186
863 -6
185 ) \\ .86
286 -486
386 / \7‘%’%" 586
1
i V*M s .
YO DU Y munwv"""‘ Aot ﬂ
-686 -886 ‘
Center 2.46200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
za [ s s

15GHz — 25GHz

‘Agilent Spectrum Analyzer - Swept SA

oo W [S0@ O SENSESINT] |4\ ALIGN AUTO/NORE 01/55:15PM 25, 2018

Marker 1 24.100000000000 GHz . Avg Type: Log-Pwr TRACE[12345 6
PNO:Fast o Trig:FreeRun AvglHold: 9/100 TYPE [MWARAAA:
IFGain:Low © #Atten: 10 dB oETlP NNNAN

Mkr1 24.100 0 GHz
Ref Offset 137 dB

{0 dein Ref 1.37 dBm -71.327 dBm

-863

186

-286

Ex

-48.6

Ex

6 ry

-88.6

Start 15.000 GHz Stop 25.000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)

use Iglsatus.
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11¢g

Frequency

TX 2472MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

‘Agilent Spectrum Analyzer - Swept SA

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

[AEm

usc

T SENSEINT| |A\ALIGN AUTO/NORF. 01:57:49PM 125, 2018 ] 3 509 DC SENSEIINT,| |2\ ALIGN AUTO/NORF 01:53:27 P 125, 2018
Marker 1 2.469460200000 GHz . Avg Type: Log-Pwr TRACE|1 2345 6 [Marker 1 3.813757500000 GHz ) Avg Type: Log-Pwr TRACEI1 2345 6
PNO-Wide GO Trig:FreeRun Avg|Hold:>100/100 OFast GO Trig:FreeRun Avg|Hold: 91100 TYPE | AR
FGainlow #htten: 30 dB oerlP NNNN IFGainlow © #Atten:30 B oerlP NNNNN
Mkr1 2.469 460 GHz Mkr1 3.813 76 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ggeidv__Ref 21.37 dBm -8.004 dBm {ogBidiv_Ref 21.37 dBm -54.616 dBm
114 14
137 137
¢
863 - 863
-186 W\'\ -186
2 f/ \x e e
-386 V\’M -386
486 5 4
-586 -586
55 5 ’ ‘
Center 2.47200 GHz Span 24.90 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)

usc

[AEr

Band Edge

[A\ALIGN AUTONORF
Avg Type: Log-Pwr

Agilent Spectrum Analyzer - Swept SA

u R 50
Marker 1 2.483600000000 GHz

SENSEINT

Agilent Spectrum Analyzer - Swept SA
01:58:55PM 25, 2018 i ¢

8GHz — 15GHz

|/ ALIGN AUTO/NORE

01:59:56 PM ui25, 2018

SENSEINT

i | ke (s0o o |
[Marker 1 14.584812500000 GHz

TRACE[123456

Avg Type: Log-Pwr

Trig: Free Run AvglHold: 5/100

TACE[1 23456
TYPE M
oerfP NNNN K

" Fas Trig: Free Run Avg|Hold:>100/100 TYPE M WWARARANAL o
Fosimiow 7 #Asten: 30 48 oerlP NNRNK Foamiow  #tten: 10 dB
Mkr1 2.483 6 GHz Mkr1 14.584 81 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ogBidlv_Ref 21.37 dBm -42.536 dBm {ogaidv_Ref 1.37 dBm -75.142 dBm
" 863
137 -186
863 . . B0
-186 r v\ -386
1 s
386 &' 56
486 Mf W -686
[ S RORTY M Wil e ol .
-686 -886
Center 2.47200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
za Tgsmamus isa Tgsramus

‘Agilent Spectrum Analyzer - Swept SA

15GHz — 25GHz

02:00:06 PM Jui25, 2018
TRACE
™

SENSEINT| |2 ALIGN AUTO/NORF-

Avg Type: Log-Pwr

Ref Offset 1.37 dB.

10dBidiv  Ref 1.37 dBm
Log

o R [S0Q DC
Marker 1 23.282500000000 GHz
PHO:

ey
Mkr1 23.282 5 GHz
-71.432 dBm

Trig: Free Run
#Atten: 10 dB

Fast GO AvglHold: 41100
IFGain:Low

863

186

2800 B

286

36

486

586

686

786

B

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date

2018/07/25

Temp./Hum.

25°C/53%

Cable Loss

1.37dB

Test Voltage

AC 120V, 60Hz

Mode

802.11n-HT20

Frequency

TX 2412MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number) 0

Agilent Spectrum Analy

Reference Level

30MHz - 8GHz

‘Agilent Spectrum Analyzer - Swept SA

02:11:55PM ui25, 2018

jod [ e | oC SENSEINT |4 ALIGN AUTO/NORE 02:07:22 PM 125, 2018 v R 509 DC SENSE:INT| |4 ALIGN AUTOJNOR
Marker 1 2.409 5000 GHz Avg Type: Log-Pur TRACEI1234S & Marker 1 3.788104062500 GHz Avg Type: Log-Pwr TRACEI1 2345 6
PNO-Wide GO Trig:FreeRun Avg|Hold:>100/100 PNOTFast GO TrigiFreeRun Avg|Hold: 91100 TYPE |MWARK
Foainilow * #Atten: 30 dB oerlP NNNN IFGainlow © #Atten:30 B oerl” NNNRN
Mkr1 2.409 095 GHz Mkr1 3.788 10 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ggeidv__Ref 21.37 dBm -0.985 dBm {ogBidiv_Ref 21.37 dBm -54.239 dBm
1
17 17
N(‘W'\/‘\IJWWVV"‘\IW\/Wv\ Py Y ey oot
/f"" - ‘HR
186 186 e
26 286
386 [ /j/j - 86
-85 85 1
586 -58.6
6 56 ’
Center 2.41200 GHz Span 26.66 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
sa Iglsmtus vscl tysmares

Agilent Spectrum Analyzer -

Band Edge

8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

I 3 SENSEINT [ANALIGN AUTONORE 02:1124 M 3425, 2018 . T SENSEINT [ANALIGN AUTGNORE 02:12.21 M 425, 2018
; Sug Type: Log-Pur e s - ’ g Ipe: Log P et e
Marker 12.399 ooehz ) o Trig:FreeRun AvglHold> 100/100 e Marker 114.620468750000 GHz RO Flm oo Trig:FreeRun AvglHold: 11/100 TIPE o
IFGainiLow #Atten: 30 dB oerfP NNNNN IFGainlow  #Atten: 10 dB oerlP NNNNK
Mkr1 2.399 9 GHz Mkr1 14.620 47 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ogBidlv_Ref 21.37 dBm -38.248 dBm {ogaidv_Ref 1.37 dBm -74.728 dBm
" 863
137 -186 = &
863 J K -6
186 1 v .86
-286 1 -486
v \
386 WM‘M/ M 586
' L - n
. s TR
B T e by s
-686 -886 ‘
Center 2.41200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
za [ s s

15GHz — 25GHz

‘Agilent Spectrum Analyzer - Swept SA

oo W [50a O SENSESINT] |4\ ALIGN AUTO/NORE 02:12:34 PM 1425, 2018

Marker 1 22.472812500000 GHz . Avg Type: Log-Pwr TRACE[12345 6
PO Fast o Trig:FreeRun Avg|Hold: 61100 TYPE [ WA
IFGain:Low © #Atten: 10 dB oETlP NNNAN

Mkr1 22.472 8 GHz
Ref Offset 137 dB

{0 dein Ref 1.37 dBm -71.589 dBm

-863

186 e

-286

ED

-48.6

ED

1 yu

-88.6

Start 15.000 GHz Stop 25.000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)

use Iglsatus.

File Number: CIM1806231

Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX]

Audix Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

APPENDIX A-Page 61 of 72

Tel: +886 2 26099301
Fax: +886 2 26099303

Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11n-HT20

Frequency

TX 2437MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number) 0

Reference Level

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

|2\ ALIGN AUTO/NORF-

‘Agilent Spectrum Analyzer - Swept SA

02:21:37 PM Jui25, 2018

T SENSEINT [ANALIGN AUTONORE 220,007 1475, 2018 i R Ts0g OC SENGEINT
Marker 12.434094605000 GHz ) g Type: Log-Pur A2 3456 [Marker 13.842150625000 GHz ) Avg Type: Log-Pur wacEli2345 5
PROTWide o Trig:FreeRun ‘AvglHold:>100/100 PNOTFast o Trig: Free Run AvglHold: 13/100 TP A
IFGain:Low #Atten: 30 dB oerP NNANN IFGainlow © #Atten:30 dB oerlP NN
Mkr1 2.434 095 GHz Mkr1 3.842 15 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ggeidv__Ref 21.37 dBm 1.882 dBm {ogBidiv_Ref 21.37 dBm -54.109 dBm
.1
= /um» e Mw‘wwww’bvww\ "
863 863
188 /J/J L\'L 86 012
D e
-85 85 ’1
e e
88 e ’ ‘
Center 2.43700 GHz Span 26.66 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
so Tgsmms so Tolraros

8GHz — 15GHz

Agilent Spectrum Analyzer - Swept SA

SENSEINT |A\ALIGN AUTO/NORF: 02:22:02 P 125, 2018

e | r  [soo oc |

[Marker 1 13.896625000000 GHz | Avg Type: Log-Pwr TACE[1 23456

Marker 113.896625000000 GHz PO Fast GO Trig: FreeRun AvglHold: 6/100 TP M

IFGainiLow #Atten: 10 dB oerlP NN K

Ref Offset 1.37 dB. Mkr1 13.896 63 GHz

19 gBv Ref 1.37 dBm -75.187 dBm

863

186 0120

28

e

-85

ED

e

Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
s Tgsmams

15GHz — 25GHz

‘Agilent Spectrum Analyzer - Swept SA

oo R [S0@ O SENSESINT] |4\ ALIGN AUTO/NORE 02:22:14 PM 1425, 2018
Marker 1 23.730000000000 GHz . Avg Type: Log-Pwr TRACE[12345 6
PO Fast o Trig:FreeRun Avg|Hold: 51100 TYPE [ WA
IFGain:Low © #Atten: 10 dB oETlP NNNAN
Mkr1 23.730 0 GHz
Ref Offset 137 dB
{0 dein Ref 1.37 dBm -70.995 dBm
-863
186 18128
-286
Ex
-48.6
Ex
686 ry
-88.6 ‘
Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)
use Iglsatus.
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Test Date

2018/07/25

Temp./Hum.

25°C/53%

Cable Loss

1.37dB

Test Voltage

AC 120V, 60Hz

Mode

802.11n-HT20

Frequency

TX 2462MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Agilent Spectrum Analy

Reference Level

IA\ALIGN AUTO/NORF

‘Agilent Spectrum Analyzer - Swept SA

od | | oC SENSEINT]
Marker 1 2.459 5000 GHz
PNO: Wide GO
IFGain:Low

Ref Offset 1.37 dB.

Trig: Free Run
#Atten: 30 dB

Avg Type: Log-Pwr
AvglHold:> 1001100

Mkr1 2.459 095 GHz

02:24:28 PM 125, 2018 v TS SENSEINT] |4 ALIGN AUTO/NOR 02:27:15 PM 1425, 2018
TRACEI1234S & Marker 1 3.808029062500 GHz . Avg Type: Log-Pwr TRACE[1123 45 6
PROFast o Trig:FreeRun AvglHold: 71100 TYPE | AR

Ser P AN RO Fs G g e cerlP A

30MHz - 8GHz

Ref Offset 1.37 dB.

Mkr1 3.808 03 GHz
-565.007 dBm

Agilent Spectrum Analyzer -

o R
Marker 1 2.483f 00 GHz

PNO: Fast
IFGain:Low

SENSEINT

Ref Offset 1.37 dB.

Trig: Free Run
' shten: 50 B

[A\ALIGN AUTONORF
Avg Type: Log-Pwr
AvglHold:> 100100

Mkr1 2.483 6 GHz
-51.240 dBm

02:26:47 PM 125, 2018

10 dBidiv__Ref 11.37 dBm -0.863 dBm 10dBidiv__Ref 11.37 dBm
Log T Log
1

137 137

863 863

185 n[J M 186 =
56 285

el 'f(ﬁ,f V\WM"\\” ED

485 485 .1

- 586

£85 586

785 785

Center 2.46200 GHz Span 26.66 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
sa Tgsmams, ica Tgsmams

Agilent Spectrum Analyzer - Swept SA

SENSEINT |A\ALIGN AUTO/NORF: 02:27:42 P 125, 2018

TRACE[123456

[Marker 1 14.378968750000 GHz

] Avg Type: Log-Pwr

TACE[12345 6
Tvee
I3

TYPE M kA
oEr|P NNNNN

Ref Offset 1.37 dB.

Trig: Free Run
#htten: 10 dB

Fast GO AvglHold: 9100 W
Foantow o et

Mkr1 14.378 97 GHz
-74.181 dBm

#Res BW 100 kHz

usc

#VBW 300 kHz

Tsmams

Sweep 9.600 ms (1001 pts)

10 dBidiv  Ref 11.37 dBm 10 dBidiv Ref 1.37 dBm
Log Log
-863 } M& -186 =
-186 ) pUETE 85
-6 -386
386 M}r/f \M -486
1
-486 e 4 586
e ekt %wmﬁm Ao .,
r E 1
| [ [ ]
Center 2.46200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz

#Res BW 100 kHz

usc

#VBW 300 kHz Sweep 669.9 ms (32001 pts)

s

‘Agilent Spectrum Analyzer - Swept SA
R

15GHz — 25GHz

SENSEINT| |2 ALIGN AUTO/NORF- 02:27:54 PM ui25, 2018

arker 122, 45000000000 GHE |, vprare A R
IFGain:Low #Atten: 10 dB oET|P NNNNN

g RTSH M 256 dam

-863

-286

-

-48.6

-

686 %1

-88.6

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11n-HT20

Frequency

TX 2472MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

Agilent Spectrum Analy

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

e oc SENSEINT [AMALIGN AUTONORE 02:20:11P1 1475, 2018 i [T SENSESINT] [\ ALIGN AUTO/NOR 02:32:56 PM 25, 2018
Marker 1 2.469 6875 GHz Avg Type: Log-Pur w125 456 Marker 1 3.804044062500 GHz Avg Type: Log-Pur wAE[23455
PNOWide GO Trig:FreeRun AvglHold> 1001100 PR Fost GO TrigiFreeRun AvglHold: 6/100 e A
IFGain:Low #Atten: 20 dl e NNANN IFGainiLow #Atten: 30 dB oerlP NN
Mkr1 2.469 097 9 GHz Mkr1 3.804 04 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ggeid__Ref 11.37 dBm -8.274 dBm {ogBidiv_Ref 11.37 dBm -54.411 dBm
17 ! 137
.1
28 oA W Tt wrpey e
Ipndgfond Mt \ W Ju,\
186 186
Eo M’NA/'(/ \'M 28 BTG
o Y <[ |
-85 V 486
o’ A" ¢
56 56
6 6
788 788
Center 2.47200 GHz Span 26.66 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (32001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
so [ so [

Band Edge

Agilent Spectrum Analyzer -

Agilent Spectrum Analyzer - Swept SA

8GHz — 15GHz

o RF SENSEINT [A\ALIGN AUTONORF 02:3153PM 1425, 2018 N T SENSEINT) [ANALIGN AUTO/NORF 0213321 PM 1425, 2018
: s Ty Lograr Tl et : . s T Tog o T 1E
Marker 1 2.483 00 GHz PWoFast GO Trig:FreeRun AvglHold>1001100 el Marker 113.606781250000 GHz PNOT Flm o Trig:FreeRun AvglHold: 7/100 el
IFGainiLow #Atten: 20 dB oerfP NNNNN IFGainlow  #Atten: 10 dB oerlP NNNNK
Mkr1 2.483 6 GHz Mkr1 13.606 78 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ogBidlv_Ref 11.37 dBm -41.455 dBm {ogaidv_Ref 1.37 dBm -75.108 dBm
137 883
-863 -186
[ i
-186 -286 =i
e 287 deol e
386 \A1 -486
86 / K a5
56 .Mw \\‘“W'M Dol 86
Pl o At oty AT bt ar 1
N [ [ [ ]
Center 2.47200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
usa Lysmamus, s Lsmaus

‘Agilent Spectrum Analyzer - Swept SA
R

15GHz — 25GHz

SENSEINT| |2 ALIGN AUTO/NORF- 02:33:30 PM ui25, 2018

arker (24.075628000000GHz | e A naha
IFGain:Low #Atten: 10 dB oET|P NNNNN

g RTSH M so1 dam

-863

-286 28,27 B

w

-48.6

e

-68.6 a1

-88.6

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11n-HT40

Frequency

TX 2422MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

Agilent Spectrum Analy

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

Agilent Spectrum Analyzer -

o A
Marker 1 2.399! 00 GHz

[A\ALIGN AUTONORF
Avg Type: Log-Pwr

SENSEINT

02:54:13PM 125, 2018
TRACE[123456

i 5 C SENSEIINT] |ANALIGN AUTONORE 02:53:03 PM JU 25, 2018 o RF 509 OC SENSEINT] |4\ ALIGN AUTO/NORE 02:54146 PH 11125, 2016
[Center Freq 2. 0000 GHz Avg Type: Log-Pwr TRACE[112345 6 Ref Level 21.37 dBm Avg Type: Log-Pwr TRACE|1 2345 6
PROFast GO Trig:FreeRun Avg|Hold:>100/100 PNOFast GO Trig:FreeRun AvglHold: 11100 TYPE A
IFGain:Low #Atten: 30 dB oerP NNNNN IFGainiLow #Atten: 30 dB oerlP NN
Mkr1 2.414 21 GHz Mkr1 3.829 45 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ggeidv__Ref 21.37 dBm -4.338 dBm {ogBidiv_Ref 21.37 dBm -54.648 dBm
"4 4
137 MI’W 137
053 i LN e VW%MW\ i, .
185 I \ 185
/ 3
286 288
5 M \\"’J‘M el
485 485 .1
5 1
£35 £86 ’ ‘
Center 2.42200 GHz Span 54.83 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
sa Tgsmams, ica Tgsmams

Agilent Spectrum Analyzer - Swept SA

SENSEINT |A\ALIGN AUTO/NORF: 0255114 Pl 125, 2018

o | ke (sho oo |
[Marker 1 14.552875000000 GHz

] Avg Type: Log-Pwr

TveE

TRACE[12345 6
M-
#htten: 10 dB oer|P NNNNN

Fo Trig: Free R AvglHold>1001100 Y| A Fast o Trig:FreeR AvglHold: 5/100
oo ow > u&i’mfiﬁ d;“ velrie ET|P NNNN N PNO: Fast | G2 rig: Free Run wg|Hol
Mkr1 2.399 9 GHz Mkr1 14.552 88 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ogBidlv_Ref 21.37 dBm -36.000 dBm {ogaidv_Ref 1.37 dBm -74.779 dBm
" 883
137 -186
34
863 e ™ 26
18.6 I \ -386
| | ess oo
286 1;] \ 485
-386 Ww \J\M 586
485 frptimi g o E— 85
85 706 |kl
686 -886
Center 2.42200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
usa Lysmamus, s Lsmaus

‘Agilent Spectrum Analyzer - Swept SA
R

SENSEINT| |2 ALIGN AUTO/NORF- 02:55:23PM ui25, 2018

ud TS
Marker 1 24.440000000000 GHz . Avg Type: Log-Pwr RACE[12345 6
PROTFast o  Trig:Free Run AvglHold: 3/100 TYPE [ WA
IFGain:Low © #Atten: 10 dB oErfP NN
Mkr1 24.440 0 GHz
Ref Offset 137 dB
{0 dein Ref 1.37 dBm -71.591 dBm
-863
186
2434
-286
Ex
-48.6
Ex
6 61
-88.6 ‘ ‘

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11n-HT40

Frequency

TX 2437MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

‘Agilent Spectrum Analyzer - Swept SA

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

TS SENSEINT [AMALIGN AUTONORE 02:53:35 7 14 75, 2015 i R sia Do SENSESINT] [\ ALIGN AUTO/NORS 03/00:58 PM 1425, 2018
Marker 1 2.429105200000 GHz . \vg Type: Log-Pwr TRACEI1234S & Marker 1 3.726087500000 GHz ) Avg Type: Log-Pwr TRACEI1 2345 6
PO Fast GO Trig:FreeRun AvglHold> 1001100 PR Fost GO TrigiFreeRun AvglHold: 8/100 e A
IFGain:Low #Atten: 30 dB e NNNNN IFGainiLow #Atten: 30 dB oerlP NN
Mkr1 2.429 11 GHz Mkr1 3.726 09 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ggeid_Ref 19.37 dBm -4.653 dBm {ogBidiv_Ref 19.37 dBm -54.593 dBm
937 937
083 '1 063
b N v “raorth
itk it
26 ) 286
‘jf ﬂ\ 2465 cor
Ex \/ EX
408 W \WMW 406
06 506 '\
A
06 06
08 70 a| ’
Center 2.43700 GHz Span 54.83 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
so [ so Tolraros

Agilent Spectrum Analyzer - Swept SA

8GHz — 15GHz

SENSEINT |A\ALIGN AUTO/NORF: 03:01:22 PM 125, 2018

i | ke [s0o oo |
[Marker 1 14.162406250000 GHz

Avg Type: Log-Pwr

PHOT FL‘ o Trig:FreeRun AvglHold: 7/100

Ref Offset 1.37 dB.
1L%gBIdiv Ref 1.37 dBm

mcs’m
TYPE(M AN
oerfP NNNN K
Mkr1 14.162 41 GHz

-75.014 dBm

IFGain:Low #hAtten: 10 dB

883

1856

2465 cor

286

386

486

536

696

.
N

Start 8.000 GHz
#Res BW 100 kHz

usc

Stop 15.000 GHz

#VBW 300 kHz Sweep 669.9 ms (32001 pts)

[AEr

‘Agilent Spectrum Analyzer - Swept SA

R

15GHz — 25GHz

SENSEINT| |2 ALIGN AUTO/NORF- 03:01:31 PM Jui25, 2018

i F__ 1500 OC
Marker 1 24.644687500000 GHz . Avg Type: Log-Pwr RACE[12345 6
PNOTFast o Trig: Free Run AvglHold: 31100 TYPE VA
IFGain:Low © #Atten: 10 dB oErfP NN
Mkr1 24.644 7 GHz
Ref Offset 1.37 dB
{0 dein Ref 1.37 dBm -71.569 dBm
863
185
2055
285
285
485
586
Al

-68.6
-88.6

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date 2018/07/25

Temp./Hum.

25°C/53%

Cable Loss 1.37dB

Test Voltage

AC 120V, 60Hz

Mode 802.11n-HT40

Frequency

TX 2452MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number)

0

Reference Level

‘Agilent Spectrum Analyzer - Swept SA

30MHz - 8GHz

o G C SENSEINT [AMALIGN AUTONORE 03:07:40 7 14 25, 2015 oo e sia Do SENGEINT [A\ALIGN AUTO/NO 03109:38 PM 1425, 2018
Marker 1 2.444; 0000 GHz Avg Type: Log-Pur TRACEI1234S & Marker 1 4.884477187500 GHz Avg Type: Log-Pwr TRACEI1 2345 6
PO Fast GO Trig:FreeRun AvglHold> 1001100 PR Fost GO TrigiFreeRun AvglHold: 10/100 e A
IFGain:Low #Atten: 30 dB oerP NNNNN IFGainiLow #Atten: 30 dB oerlP NN
Mkr1 2.444 21 GHz Mkr1 4.884 48 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ggeidv__Ref 21.37 dBm -4.468 dBm {ogBidiv_Ref 21.37 dBm -54.835 dBm
"4 "4
17 1 17
oo g w’Nﬂxr'Mh AW | Al e s oy, -
186 J \ 186
26 286
D W EY
-85 486 ’1
a6 506
6 56 ’ ‘
Center 2.45200 GHz Span 54.83 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
so [ so Tolraros

Band Edge

SENSEINT

Agilent Spectrum Analyzer -

o R
Marker 1 2.483f 00 GHz

[A\ALIGN AUTONORF
Avg Type: Log-Pwr

Agilent Spectrum Analyzer - Swept SA
03:09:09PM 125, 2018 i ¢

8GHz — 15GHz

|/ ALIGN AUTO/NORE

SENSEINT 03:09:58 PM 125, 2018

TRACE[123456

N T
[Marker 1 14.338718750000 GHz

Avg Type: Log-Pwr

TACE[1 23456
TYPE M
oerfP NNNN K

o Trig: Free Run AvglHold:> 100100 TP s Fast oo Trig:FreeRun AvglHold: 51100
Fosimiow 7 #Asten: 30 48 oerlP NNRNK Foamiow  #tten: 10 dB
Mkr1 2.483 6 GHz Mkr1 14.338 72 GHz
Ref Offset 1.37 dB Ref Offset 137 dB
{ogBidlv_Ref 21.37 dBm -48.907 dBm {ogaidv_Ref 1.37 dBm -74.888 dBm
" 863
137 -186
ua s
-863 M“J"“M -6
-186 J -386
| | s
-286 f \ -486
-386 M 586
’1
436 ! oo 96
T WW"MLM
=5 788
-686 -886
Center 2.45200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
za Tgsmamus isa Tgsramus

‘Agilent Spectrum Analyzer - Swept SA

R

7 F__ls0a DC
Marker 1 23.785625000000 GHz
PHO:

15GHz — 25GHz

SENSEINT| |2 ALIGN AUTO/NORF-

Avg Type: Log-Pwr

03:10:08PM ui25, 2018

Ref Offset 1.37 dB.
B

10dBidiv  Ref 1.37 dBm
Log

Trig: Free Run
#Atten: 10 dB

el oy s
Foanton ™ Aralriols 1o T RN
MKr1 23.785 6 GHz

-71.489 dBm

863

186

24,07 o

286

36

486

586

Start 15.000 GHz
#Res BW 100 kHz

usc

Stop 25.000 GHz

#VBW 300 kHz Sweep 955.7 ms (32001 pts)

s
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Test Date

2018/07/25

Temp./Hum.

25°C/53%

Cable Loss

1.37dB

Test Voltage

AC 120V, 60Hz

Mode

802.11n-HT40

Frequency

TX 2462MHz

Simultaneous Factor10 log(n) (Note: “n” is antenna number) 0

Agilent Spectrum Analy

Reference Level

30MHz - 8GHz

‘Agilent Spectrum Analyzer - Swept SA

04:06:28 PM ui25, 2018

lu F oC ‘SENSEINT| /A ALIGN AUTO/NORF 04:04:30 PM 0l 25, 2018 [ RE 509 DC SENSEINT| ORI
Marker 1 2.457 0000 GHz Avg Type: Log-Pwr TRACE|1 2345 6 Marker 1 3.810270625000 GHz Avg Type: Log-Pwr TRACEI1 2345 6

BROFast G  Trig:FreeRun Avg|Hold:>100/100 PROTFast o  Trig:Free Run AvglHold: 101100 TYPE WA

FGaiLow #htten: 30 dB oerlP NNNN IFGainlow © #Atten:30 B oerl” NNNRN

Mkr1 2.457 23 GHz Mkr1 3.810 27 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ggeidv_Ref 1.37 dBm -13.141 dBm {ogBidiv_Ref 1.57 dBm -54.665 dBm
863 ’1 63
WA Qe R ks BT
10 gk Iy 9
-85 } \ -286
jf ‘b\ 314

-386 -386
485 me/ W 86 1
-586 -586 w
-686 -686
-786 -786
85 5
Center 2.46200 GHz Span 54.84 MHz Start 30 MHz Stop 8.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 763.7 ms (32001 pts)
isc Tgsmams, so [

Band Edge

8GHz — 15GHz

Agilent Spectrum Analyzer - Agilent Spectrum Analyzer - Swept SA
i 3 SENSEINT [ANALIGN AUTONORE 0405:00 P4 14 25, 2015 T SENSEINT [N ALIGNAUTO/NORE 04106154 PM 1425, 2015
e oo e : e Lee s e,
Marker 1 2.483 00GHz | oo Trig:FreeRun AvglHold:> 100100 el Marker 114.931968750000 GHz PHO" Flm o Trig:FreeRun AvglHold: 51100 TYeE
IFGainiLow #auten:30 4B oarfP NNNNN IFGainlow © #Atten: 10 dB oerlP NNNNH
Mkr1 2.483 6 GHz Mkr1 14.931 97 GHz
Ref Offset 137 dB Ref Offset 137 dB
{ogBidiv_Ref 1.37 dBm -45.725 dBm {ogaidv_Ref 1.37 dBm -74.861 dBm
263 263
e R
-186 )(w l / l -186
28 ,
= I 1_\ 31400 “8 S
-386 \%1 -386
486 M"\l‘f w -486
[N I S YETL oottty -
-686 -686
785 785
-886 -886
Center 2.46200 GHz Span 100.0 MHz Start 8.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 669.9 ms (32001 pts)
za [ isa s

15GHz — 25GHz

‘Agilent Spectrum Analyzer - Swept SA

oo [ S SENSESINT] |4\ ALIGN AUTO/NORE 04:07:05 PHM 125, 2018
Marker 1 24.502187500000 GHz . Avg Type: Log-Pwr TRACE[12345 6
PO Fast o Trig:FreeRun Avg|Hold: 51100 TYPE [ WA
IFGain:Low © #Atten: 10 dB oETlP NNNAN
Mkr1 24.502 2 GHz
Ref Offset 1.37 dB
{0 dein Ref 1.37 dBm -72.012 dBm
-863
185
-286
314
285
-48.6
586
86 61 |
-88.6
Start 15.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (32001 pts)
use Iglsatus.
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A.6 POWER SPECTRAL DENSITY

Test Date 2018/07/24 ~ 25 Temp./Hum. 25°C/53%
Cable Loss 1.37dB Test Voltage AC 120V, 60Hz
Simultaneous Factor10 log(n) (Note: “n” is antenna number) 0

A.6.1 Power Spectral Density Result

Mode Cloi e Figg ey Power Spectral Density (dBm) Limit
(MHz)
2412 7.859
2437 7.937
802.11b
2462 7.729
2472 5.101
2412 0.003
2437 1.898
802.11g
2462 -0.565
2472 -8.004
< 8 dBm/3kHz
2412 -0.985
2437 1.882
802.11n-HT20
2462 -0.863
2472 -8.274
2422 -4.338
2437 -4.653
802.11n-HT40
2452 -4.468
2462 -13.141

Note: 1. All results have been included cable loss and Simultaneous Factor.
2. For KDB558074 D01V04, in the test result, when RBW set at 100kHz is stricter than
3kHz.
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A.6.2 Measurement Plots
802.11b

jlent Spectrum Analyzer - Swept S

NSEINT |\ ALIGN AUTO/NORE

) Avg Type: Log-Pwr
e e AvglHold>100/100 e RRRN N werlF RN N
Mkr1 2.411 468 GHz Mkr1 2.409 460 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ggeia_Ref 21.37 dBm 7.859 dBm {ggeia_Ref 21.37 dBm 0.003 dBm
i al 1
1
/\,_/\»-AM MNM .
PRI N

e Nl e

e 86
-85 486

e e

£35 £35

Center 2.412000 GHz Span 13.63 MHz Center 2.41200 GHz Span 24.90 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts)
sa Tgsmams, isc Tgsmams,

ENT]

SENSEINT U AUGN AUTOINORF:
Type: Log-Pwr
de GO Trig:FreeRun Avg|Hold:>100/100
ow #Atten: 30 dB

g Type: Log
) Trig:Free Run Avg|Hold:>100/100
#Atten: 30 dB

Mkr1 2.436 468 GHz Mkr1 2.434 460 GHz
g Ref 21.37 dbm 7.987dBm| | |ioman R T 1.898 dBm

. e N A L . . e
o Nl e “"”\ "

863 JJ/ \L\‘
186

26 B i A

-6 -386

85 a5

5 5

-686 686

Center 2437000 GHz Span 13,64 MHz Center 243700 GHz Span 24.90 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts)

tfsrerus s

EINT [A\ALIGH AUTOING

[INALIGNAUTONORE
Avg Type: Log-Pwr wg Type: Log-Pwr
I Trig: Free Run Avg|Hold:>100/100 Trig: Run Avg|Hold:>100/100
Feimte, & aatten: 30 B oerlP NNNNN ' gatten: 30 4B oerP NNNN N
Mkr1 2.461 468 GHz Mkr1 2.459 468 8 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
19 gsiaiv_Ref 21.37 dBm 7.729 dBm| {ggeia_Ref 21.37 dBm -0.565 dBm
N T4

e Nl i ot | s o i
. . :\NM

=5 y
486 -486

-586 -586

-686 -686

[Center 2.462000 GHz Span 13.64 MHz| Center 2.46200 GHz Span 24.90 MHz
ffRes BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1001 ptsn #Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (32001 pts)
Toors se Ty

Note: All results have been included cable loss and Simultaneous Factor.
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802.11b 802.11¢

Agilent Spectrum Analyzer - Swept SA

‘Agilent Spectrum Analyzer - Swept SA

U RF S09  DC SENSEINT M ALIGN AUTO/NORF. 0114454 Pl Jul 24, 2018 v RF SENSEINT| IA\ALIGN AUTO/NORF 01157:49 PM u125, 2018
[Marker 1 2.471467942500 GHz ] Avg Type: Log-Pwr TRACE[12345 6 Marker 1 2.469460200000 GHz Avg Type: Log-Pwr TRACE[1 23456
PRO:Wide GO Trig:FreeRun AvglHold:>100/100 B v PROWilde o Trig:FreeRun ‘AvglHold>100/100 TYPE A
IFGain:Low #Atten: 30 dB oer[P NNNNN \FGainLow #Atten: 30 dB oerlP NNNN N
Mkr1 2.471 468 GHz Mkr1 2.469 460 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
1ggBieiv_Ref 21.37 dBm 5.101 dBm| {ggBieiv_Ref 21.37 dBm -8.004 dBm
1n4 ‘/\/“X“ 14
13 JARWAY! NN, 137
\ Jw\ ¢
3 |- A =N 863 - —
185 88
88 26 -/'// \\«
386 -386
g5 485
505 =5
686 -686
[Center 2.472000 GHz Span 13.64 MHz Center 2.47200 GHz Span 24.90 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1001 pts)| #Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts)
s Tgsrarus s Lgsmarus

Note: All results have been included cable loss and Simultaneous Factor.

File Number: CIM1806231 Report Number: EM-F180335

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX]

Audix Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

APPENDIX A-Page 71 of 72

Tel: +886 2 26099301
Fax: +886 2 26099303

802.11n-HT20

802.11n-HT40

‘Agilent Spectrum Analyzer - Swept SA
50

‘Agilent Spectrum Analyzer - Swept SA

SENSEINT JIMALIGN AUTOINORE 0207:22 P4 3475, 2018 g [T SENSEINT JIMALIGN AUTOINORE 0253103 M 1475, 2018
e o TrigiFree Run Avahas 0000 v Center Freq 2422000000 6Hz = | = ' rig freckun Avalares 100700 e s

IFGain:Low #Atten: 30 dB cerlP NNNN N oo #Atten: 30 dB oerlP NNNK N

Ref Offset 1.37 dB. Mkr1 2.409 095 GHz Ref Offset 137 4B Mkr1 2.414 21 GHz
{ggBidiv_Ref 21.37 dBm -0.985 dBm {ggBidiv_Ref 21.37 dBm -4.338 dBm
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485 485

e e

a6 £35

Center 2.41200 GHz Span 26.66 MHz Center 2.42200 GHz Span 54.83 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts)
isc Tgsmams, isc Tgsmams,

I\ ALIGN

AUTO/NORF:

|\ ALIGN AUTO/NORE

o = M

Avg Type: Log-Pwr Avg Type: Log-Pwr
ie o TrigiFres Run AvglHold>100/100 LT AvglHold>100/100
IFGain:Low #Atten: 30 dB #Atten: 30 dB
Mkr1 2.434 095 GHz Mkr1 2.429 11 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
{ggeidv_Ref 21.37 dBm 1.882 dBm {ggeidv_Ref 19.37 dBm -4.653 dBm
s ! 037
N
e r— o6 ¢

T 11

N \

88 408 W \/LJ\,JMW
485 06

86 806

£86 708

Center 2.43700 GHz Span 26.66 MHz Center 2.43700 GHz Span 54.83 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts)
usa Tsrus usa Tsrus

‘Agilent Spectrum Analyzer - Swept SA
50

‘Agilent Spectrum Analyzer - Swept SA

SENSEINT [ANALIGN AUTO/NORE (02:24128 PM U 25, 2018 o R se o SENSEINT IANALIGN AUTO/NORE 03:07:40 PM U 25, 2018
ype: Log-Pwr 1 [Marker 1 2.444214850000 GHz ype: Log-Pwr TRAC
de GO Trig:FreeRun Avg[Hold:> 1001100 I O Trig: Free Run Avg[Hold:> 1001100 Yee
ow #tten: 30 dB oerfP NNNNN IFGain:Low #tten: 30 dB oerfP
MKkr1 2.459 095 GHz Mkr1 2.444 21 GHz
Ref Offset 1.37 dB Ref Offset 1.37 dB
19 deidv Ref 11.37 dBm -0.863 dBm 19 gBraiv Ref 21.37 dBm -4.468 dBm
I
H] W1 "
Iy T e
- M {wwwwm ‘,."\ . ,1
5 J‘} L\ - NI PRI | e g T e N
s ™, /ﬂf l \\
386 -86
-486 386 W
586 -486
a6 e
788 £35
Center 2.46200 GHz Span 26.66 MHz Center 2.45200 GHz Span 54.83 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts)
s Tgismarus s Tgismarus

Note: All results have been included cable loss and Simultaneous Factor.
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
7 N | SENSEINT IANALIGN AUTO/NORE 02:30:11PM Ju 25, 2018 oo RF SENSEINT iGN g (04:04130 PM 125, 2018
Marker 1 2.469097936875 GHz g Type: Log-Pwr TRACEI1234S 6 [Marker 1 2.457228920000 GHz ] 9 Type: Log-Pur TRACEl12345 6
PO Wide GO Trig: Free Run Avg[Hold:> 1001100 I PNOFast GO TrigiFreeRun Avg[Hold:> 1001100 TYPE AN
IFGain:Low #htten: 20 dB omfP NNNAN IFGainLow #Atten: 30 dB oerlP NNNNN
MKr1 2.469 097 9 GHz Mkr1 2.457 23 GHz
Ref Offset 1.37 dB. Ref Offset 1.37 dB.
19 deidv Ref 11.37 dBm -8.274 dBm 19 gBraiv Ref 1.37 dBm -13.141 dBm
| ,
1 el P »*\"U(wl A R T
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#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (32001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts)
isc Tgsmams, isc Tgsmams,

Note: All results have been included cable loss and Simultaneous Factor.
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